28449-G01

([EZGO]

a IR Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE
(1000 SERIES)

MODEL YEAR: 1998
REVISED: 4/99



SERVICE PARTS MANUAL

" 1000E

1000E

ELECTRIC POWERED
UTILITY VEHICLE

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., PO.BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



LIMITED WAR

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR THE E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR VEHICLE WARRANTY

Service Parts Manual



GE AL INDEX

SECTIONS ......ccciiriemmrnniennnnnnnas S ——— (s (Y |\ (o}
How to use the E-Z-GO Service ManUAL ........cc.ceeceeririerereererie e rssees e ssss e s s st s s se e s e s ee s s sns e s s e aesnnn s vii
lllustration SEEEENNESN AR R RN RN RERERERERERENDNRRRRRNERSRRYRNRNRRRERDNTERDRE]) SERNEENEEEEES LLEL )] Page Nol
ACCELERATOR

o Accelerator Pedal, PEdal BOX........ccccvviriiiiiiieeiierreeiiiissesessssseesiseesieesersssesssssssssessseesssssssssssssnsnnnes A-1
BATTERY CHARGER

* PowerWise™ Battery Charger, Portable ... B-1

* PowerWise™ Battery Charger, On-Board............cccceeiirrieeierier et ese s eaeens B-9
BODY

* Front Cowl, Instrument Panel, Floor Panel, ASh Tray .........cccceeeiieenciieesiseenrcceess s ss e cees e C-1

* Seat Frame, Battery Tray, Splash Panels ..........ooccueiciiiiicieeeci ettt s e s C-2

* Floormat, Seat Wrap, Side Panels, RoCKEr Panels..........cccceccoereerrcieenccieee e e e e s e eneeeans C-3

* Seat Filler Panels, Rear Fenders, Rear Panel, Front BUMPETr.......cccccccerrviinrcciinnveennceesseeescenenn C-4

@ Ball HItCh, “C7 HItCN ...ttt s e e s st e e s ne e s enn e e s C-5
BRAKES

* Brake Pedal (With brake lIghtS) ......cccoovrriiriiiieniirecrr e e s e s s ne s D-1

* Brake Pedal (without brake ghtS) .........ocerviriiiiieie et D-2

L= 1 I g1 e Vo 1= YRR D-3

O WHEEI BIaKe....ueeiiiieei ettt sttt s et s s e ear e e s e ne e e s s sease e e e s s sne e e e se e nnen e sennnaneeeanennenes D-4
CAB & ACCESSORIES

L 0 o PR TRTSR E-1

L To T ] ¢ T R E-2

S Wiper, Srobe Light......oo et E-3

Ao @ IR T | SO E-4

L3 =T AT O] o1 (o] I 7= 1= U E-5
DIRECTION SELECTOR

® DIFECHION SEIBCION ... e rr e st e st e s ae e se e se e s se s neeennannnes F-1
ELECTRIC MOTOR

L 1= T 1Y o] (o T G-1
ELECTRICAL SYSTEM

O BAMEIIES ... s H-1

* Charger Receptacle, FUSE BIOCK.......cccveirreereriieiieceeseecse e s e e seeseeesseesaeseseeseseeesseesssessseesnsnes H-2

* Ignition Switch, State of Charge Meter, HOIN............oooeeicciei ettt H-3

e Headlight .......c.oceceeeueeeereeeeeeceeeee e seseee e et ettt a et net s nraas H-4

* Brake Pedal & Taillight Connections

Service Parts Manual ii



| | GENERAL INDEX l

lllust

lllustration Page No.

* Turn Signal, Hour Meter, Ground SErap.......c.ccceereeeerrrne ettt H-6

» Work Lights, Strobe Light.......ooce it H-7
ELECTRONIC SPEED CONTROL - HD

* Electronic Speed Control - HD, Cover, SOIEN0Id........cceoeireverierirrnceer e s eeee s seene e J-1
FRONT SUSPENSION

* Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring ......couocccereeecciieeiiecrrer e K-1
REAR AXLE

« Differential Cover, Drain Plug, VENL........coo ettt eseseaee s s s ee e s e L-1
REAR SUSPENSION

* Spring, SHOCK ADSOIDET ... ..o e e e s anee e M-1
SEATING

* Seat Bottom, Seat Back, Hip Restraint, Seat LOCK........cccccecvieiiiiiiiiricieeeseceen e e, N-1
STEERING

* Steering Box, Steering Shaft/Column/Wheel, Tie ROAS.......cccceeeieeeeririceee e rcee e e P-1
TRUCKBED

* Manual Dump Bed, Pivot Mounting, DECals .........ccocccoveeiiiccieeiccceee e e Q-1

@ Tilt LAtCh, BEA PrOP ..ccvtietieieirtesiineteseesitesseeseessas s s e esseesas s e estessaesssnsssnesensesssenssssssseesanesnsnenns Q-2

L =T To I 1= A = = g o o SRR PPPPP Q-3

¢ Electric Dump Bed, Pivot Mounting, DeCal ..........ccceiriiireeeeciienirenece e Q-9

¢ Electric Circuit Breaker, Toggle Switch, ACIUALOr .........ccoiiiiiiieiiiiceriiecccrreee e Q-10

L 21T I 1= G = g o USRS Q-11

¢ Flat Bed, Pivot MOUNEING ...ttt et ee e s s s ae s e e s sae e s s s s s anasnanns Q-17

L T =1 (o] T 2 T=To [ ] (o] o T SRR RRSRIR Q-18

LI 07 1 (o To T - T O USSR Q-19
VAN BOX

’ LY Lg T =T )OS R-1

WEATHER PROTECTION

L3101 0T o] o SR USROS Leeeernnnsrerrrree e e S-1

L [T (o (=0T ¢ o OSSPSR S-2
WHEELS AND TIRES

* Tire and Wheel Assembly, Wheel Rim, Valve Stem ..., T-1

Rl o (¥ o o= T oL S T-2

iv Service Parts Manual



;?il GENERAL INDE |

SPECIALTY PRODUCTS.....cucuieuceerscmmssssssssssssssssssssssssssssssssssssssssmssssssssssens Appendix A
* Special Tools
® Paint
* Performance Products

ACCESSORIES ......cociiiiiinnntinnasisnssnncssssssssessssnsmssssssssnsssnssssssanssssasssssssnnnsssens Appendix B

® Accessory Listing

Service Parts Manual v



Notes:

l GENERAL INDE | |

vi

Service Parts Manual



l HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:
* GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN
e APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
*  WARRANTY INFORMATION
* GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a list of Specialty Products and Accessories for your vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body located in the ILLUSTRATED PARTS BREAKDOWN section of this manual for
its location) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUA

TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
ON RIGHT HAND PAGE
|(|S REES%EE%)ON e REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
® |ocate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual will be available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



| ACCELERATOR Electric Vehicle

1 - Includes ltems 2 - 37

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual



Electri cle ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 25870-G03 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) ...coevurreeenrenerenensessesaneens 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ......ovureeceaeeeaestessessessassaessesaesssssssssans 1
3 00984-GO1 SCREW, #8 - 10 X 1/2" LG ovueurereeereeeseseaessesesssssssssssssssssssesssssssssssssssanees 4
4 25853-GO1 PEDAL BOX AND COVER ......ooucuerececeteeaeetseseesssessassssassassss s sssassassanens 1
5 00684-G6 SCREW, #8 - 32 X 3/8" LG ..euceveeeerecereeesessessssssessssssssssssasssessssssesssessassanens 4
6 25861-G01 MICRO SWITCH......ocveiveeteeriesteesessessessesses s sasssssssssensssssasssessasssneed 1
7 00982-GO1 SCREW, #4 - 14 X 5/8" LGi....cueeuererrereeriesseesssssssessessssssasssessessessesssssassassans 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR .......ceorirereeresiessessssseessessaessessessssanes 1
10 00983-GO1 SELF THREADING NUT, 3/16" ...ooveeeeeereieeeesiesseesessaesscssssessessessessasssssassans 2
11 26551-G01 PLUNGER .....oovucveetcveceaeassesteeasass st ssssseasses s sesbes st sassass s sssessansnsas 1
12 00486-G2 SETSCREW, #8 = 32 X 1/8" LG .eeueeeeeereresserenseresssessssessssessssesssesssessans 1
13 00550-G2 LOCK NUT, 1/4 = 28....cueceeeeereeereeresscsessesessessessssssassssssssssssessesssssssassassans 1
14 17677-G1 SPRING RETAINER, 1/2"......oeeeeeeeeteetreeeeeeeeassessessessessessssassasssessssesssssasenns 1
15 17979-G1 BUSHING .....ooeeoeerreeeteetecteeeaeeestse st s ses s ses st sess s sass s st s sessassnsansnns 1
16 73046-GO1 COMPRESSION SPRING ......cooouerrereeerensassssssesesssssssssssssssssssssssssssnssssnns 1
17 17677-G2 SPRING RETAINER, 3/8".......eeueeuerrerereneanesssssssssssssssssssssssssssssssssssssnsenss 1
18 25859-G01 ACCELERATOR ROD .......ourveeeeeeteeteetesseessesaessessessessssssssssssasssssssssssesssssanes 1
19 00532-G4 LOCK NUT, 5/16 = 24....oueurcecereceresassssssesssesssssssssssssesssssssssnsssssssssesssnssens 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE)........cueeereueeueeesesesssssssssssesssssssssssssssssasenns 1
21 10386-G3 CLEVIS PIN, 5/16" X 1" LG cureueeuereeteseseaeeeessssessessessessssssssssssssessssssssssaseans 1
22 17838-G1 NYLON BUSHING ......oocvveeeenrreeteeaeseesssssessssssssasssssssssssssssssnssesssnssesssnsssees 3
23 17255-G1 TEFLON WASHER, 5/16"......couevveereeeeresssssesassssssassssssssssssssssssssssssssssssssanes 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG c.orvurrereereeeeseeaesseesessesssssessasssssssssessssssassnns 1
25
26 70134-G01 PEDAL PIVOT PIN ..oo.cooeeeteeeeereecteesesseessesseessessass s saessssssssssssessesssessessanees 1
27 00986-GO1 PUSH NUT, 9/32" ......oeevceeeeesteestesaesssssessss s sss s sssssassssssesssssessssaness 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .......cooovverrreeerereesseesanenns 1
30 17313-G1 LOOM FLEX, 3/8" X 6" LG (BULK)......cveerereereeessenesecsssesssssesssesssessssanens 1

Service Parts Manual Page A-2



ACC

Electric Ve

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17618-G1 WIRE TIE ..ttt 2
32
33 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG....coevvrririneriiisissiensicnnienensnesneend 6
36 27512-G01 ACCELERATOR PEDAL PAD .....ooooiitictiitnienincnrcsnscrnsssss s 1
37 * ACCELERATOR PEDAL ..ottt 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... cccceeeereetieeceeenierie st s 2

Page A-3 Service Parts Manual



| Etectric Vehicle ACCELERATOR |

Service Parts Manual Page A-4



Electric Vehicle

| BATTERY CHARGER (PORTABLE) -

0/ - € sway sapnjou] - |

pleog |osjuo)
woly a3y

L

] ]

SlIN |
Jswiojsuel | _

— T a
mm\%

Service Parts Manual

Page B-1



| Electric Vehicle BATTERY CHARGER (PORTABLE)

O;ﬁH

/‘/:/./:; [ W

Service Parts Manual Page B-2



| BAT PORTABLE) Electric Vehicle

n
&)

32 - Includes Items 33 - 42 E/

DC CABLE INSTALLATION

WHT from
DC Cord

@

45

Chassis

10

NS
P Q\
A C
47 - M S 48 51

46

Heat Sink

AMMETER INSTALLATION

Page B-3 Service Parts Manual



Electric Vehicle

BATTERY CHARGER (PORTABLE) ,,

—©
To Diode

S, '

54
To Capacitor v f/ BLK to
To XF on Power . /DC Cord

g
Input Board &
To Normally Open M /
on Relay at Power = e @%

Input Board\@/_\ 53
55

Ly
\/
¥

] 56
TRANSFORMER INSTALLATION \]

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

BLK from Transformer
GRN to Ground

Front of
Charger

POWER INPUT BOARD GROUNDING
INSTALLATION DETAIL

Service Parts Manual

Page B-4



| BATT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G01 POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 70) ....cccccceciniiiiinenreene 1
2
3 * CHASSIS ...t s 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi. c.etriiccriiincrtn et sesee e 2
5 00559-G4 WASHER, #8 ...ttt 2
6 11572-G3 EXPANSION NUT ...ttt e 2
7 28104-GO1 HEAT SINK ...ttt s 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG ..ccviereirericiieeesrnsie sttt 2
9 00559-G3 WASHER, #6 ...ttt s enen 3
10 00567-G3 LOCK WASHER, #6 ....c.covcireiicirenecsireeccce et 2
11 00525-G5 NUT, #6 = B2....ooeiiectrtte e 2
12 18488-G1 DIODE. ...ttt e et 2
13 01005-G01 SCREW, #6 - 19 X 5/16" LGi. ...eouiieiicrerteesertcrete e 3
14 00559-G3 WASHER, #6 ...ttt 3
15 28111-G01 SUPPORT SPACER ..ottt ettt e e 3
16 28110-G01 ELECTRICAL CLIP ...ttt 1
17
18 * COVER ...t 1
19 28102-G01 HANDLE ...ttt s 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG .ottt 6
21 28136-G01 LABEL (VENTILATION) ....coctiiiinicicesrits e 1
22 28136-G02 LABEL (DC CORD CONDITION) .....ccceveriermriiinrccrenssneses s 1
23
24 26979-G01 CAPACITOR BRACKET ......cooiititriirtietetreee st ssesseesnens 1
25 28109-GO1 CAPACITOR ...ttt st se e 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LGi. ..ceutitrirereeteeenrese sttt st see e see e 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi.....oocereiereereereeieeeens et e 3
28 11027-G2 LOCK NUT, 1/4 = 20 ...ttt 3
29 19388-G4 AC CORD ...ttt et 1
30 13557-G2 STRAIN RELIEF (AC).....oueeitriecreeeeiseesset st se s s sn s 1

Page B-5 Service Parts Manual




BATTERY CHARGER (PORTABLE)

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 13557-G3 STRAIN RELIEF (DC) «rrvveeeeeeeeeeeseeeesseesesesessseseseseeseseesesesssssesseesesessesseneee 1
32 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF).....etiicieeetesceectees e sssseescsne s sse e s sese e seee s esenennens 1
34 73051-G12 PLUG (BOTTOM HALF)...cctiiiireiinienreevernrne s s seessee s e ssne s sseeseneend 1
35 73051-G13 AUXILARY CONTACT ..ooiiiiecre e ssere s ere e e se e e 1
36 28114-GO1 (D102 0710 =1 b L RSP 1
37 73051-G14 I | SN 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ....cccrtrrerrertercerneenieeeresesseeseseesnd 2
39 73051-G15 MAGINET ...ttt r e s rae e e s e s ee e s ne e e snea s s nnesans 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ....ccccvveveriererrcaennnd 2
41 73051-G10 LOCK NUT, #6 = B2 ...ceeeceeeeeerseeeinerciessresseersesessssesesessseessessessessnsessnsannd 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) .....ccovvuvrereererirerncaaenns 2
43
44
45 | 28105-GO1 AMMETER ....co.oeceeeeeeveeeeeesesesesssesseseesessessessessesmssessesseseeseesssssessssmessssessasin 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG sttt e scctee s e s e e e 2
47 00559-G4 WASHER, #8 ....ceceeeeeirsceerccteeecee e st see s ssae e e s ee s se s e s ressenseesesses sassnnesans 2
48 01003-G01 BRASS WASHER, #10......uiiiiiirccceeiecitesseeses s s ssee s s srens s esssssmesseneess 4
49 22589-G2 SHOULDER WASHER, #7100 .....cciiveiieiiieerrneeseeseeeeee e eeeeesseeesee s e senesns 1
50 00771-G6 NYLON WASHER, #710......cciiiieiiiiiieriirreesseescesesne s e sesesessssne s seneasseessneens 1
51 00528-G4 N[O I T 72 TP 3
52 28106-G01 BOAMP FUSE ...ttt s e s s s ene e st s mn e s s s s s nn s s 1
53 00565-G5 LOCK WASHER, #10 ....oo et ees st s e ste et s e e s e mn e s 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG coreeireieeiereercee e s ee s e senn s eneeeneens 2
55 00526-G3 NUT, #10 = 24ttt rrree st er e s e s e e e s e s e e s s s 2
56 28103-G01 TRANSFORMER ...ttt rcerer e es s e saeesee s e e s e e s s e e seseesnessannens 1
57 27877-G01 SPACER SUPPORT ...ttt sttt ste st nese s s ssesssaesssee s senssnens 4
58 17618-G1 WIRE TIE ...ttt re st se et s ne e s ne e s e e e e sane e as 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LGi.....coeoeeeeieereeresrireesectesssiteeeecee e csseeeseeeeeessenesned 1

Service Parts Manual Page B-6




| BATTERY CHAR

GE

T

R (PORTABLE)

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electr

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.
61 25977-G32 16 GA WIRE (GREEN 4" LG) ...vereveeeeeeeeeeeeeeseesesesssesssessessessesesemesessseneesseens 1
62 00565-G4 LOCK WASHER, #8 .....cccooiiitiiiiiiiiisiiic it 1
63 | 00526-G1 NUT, #8 = B2....ooeeoreereeesseeseeesesssesssssssssssssssssssssssssessssssesssassssssasssasssasssasssans 1
64
65 * LABEL (POWERWISE™) .....coiioiiiininitcintesies st 1
66 28126-G01 CONTROL BOARD (POWERWISE™)......ccccoiiririiicienini s 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) .......cooiiiiriicncnce 1
68
69 00565-G7 LOCK WASHER, 1/4" .......ooiiiiiiicicisi s 2
70 00532-G2 NUT, 1/4 - 28...ee s 2

Page B-7 Service Parts Manual



I Electric Vehicle BATTERY CHARGER (PORTABLE) |

Service Parts Manual Page B-8



| BATTERY CHARGER (ON-BOARD)

Electric Vehicle

—8 (w
oL %
alIM i
Jawlojsuel ._.\v.\% 21 Q

g8 - € swey| sepnjou - |

¥ uid Aejey
woly N9

Service Parts Manual

Page B-9



Electric Vehicle BATTERY CHARGER (ON-BOARD)

To MS2
36 Common

32 - Includes ltems 33 - 36

BLK from
Transformer

Service Parts Manual Page B-10



47

R

AMMETER

Chassis

WHT from
DC Cord

45

Heat Sink

INSTALLATION

To Normally Ope

®

To XF on Power ) \

Input Board

n — Control
on Relay at Power / §§\ Board
Input BoaM_\ @\ 53 Bk
55

Page B-11

Service Parts Manual




83

Transformer
GRN to
=> Ground
57
"__& POWER INPUT BOARD GROUNDING
INSTALLATION DETAIL

BRN from Control Board
ORN from Control Board

WHT from AC Cord
WHT 77 from Relay Pin 3

BLK from AC Cord
BLK 76 from Relay Pin 1

— ey BLK from Transformer
e

BLK from

Front of
Charger,

2 &
41 _~<==| Charger

\E’LE/

40\ Vehicle
Splash Pan
W

CHARGER INSTALLATION

Pin 1 - Wire 76 to Input Board "COM"

Pin 3 - Wire 77 to Input Board "WHT"
Pin 4 - Wire 78 to Heat Sink Clip
Pin 5 - Wire 79 to DC Cord RED Wire

RELAY INSTALLATION

Pin 2 - Tab Adapter 82, RED wire from Control Board

()
o

Control
Board

Service Parts Manual

Page B-12



BATTERY

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 28115-G06 POWERWISE™ CHARGER, ON BOARD (INCLUDES ITEMS 3 - 88)............... 1
2
3 * CHASSIS ...ttt s e et e s et e s n e e s e e s seasnennee s nenennens 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG ceeeeiriceeeeiiecereenseccrete e e sseseee s ssees e e sessneee e s s senes 2
5 00559-G4 WASHER, #8 ...ceeieiieciese e crere e ssen s ser e e e s e s e s ssnr s ne e s e e e nnn e 2
6 11572-G3 EXPANSION NUT ...ttt srrersceee s see e s ee e s ee s s s e e s se e s esen s s nn s s snees 2
7 28104-GO1 1 IS 1 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LGi. ..cccetiriererieieeretesseesetesssesesenessesssessssesssnsssssessasens 2
9 00559-G3 WASHER, #6 ..cctiiicieecietisiieeccie s e st es e e s e e e se s e e e e sesseesesseeeeseeasnsnnnens 2
10 00567-G3 LOCK WASHER, #6 ....ccceverireiierieretrcceerieeesseeseeesssseseesesessssessssessnessssssssnens 2
11 00525-G5 LU I T 2 2
12 18488-G1 15 (@ 15 S 2
13 01005-GO1 SCREW, #6 - 19 X 5/16" LGi. ...eviireieterrieereree e smes e nas e ae s e e snens 3
14 00559-G3 WASHER, #6 .....ooivieeeiciirciniee st et s s s es e s s s e sereens e s ee s e e sse e e sanesns 3
15 28111-GO1 SUPPORT SPACER .....ooccoterreesetenseee e te e s ssss s essssses e sne s sssnnssens 3
16 28110-Go1 ELECTRICAL CLIP ...ttt rete s snee s s e e s s s e s nn s e n s s e 1
17
18 * COVER ..ottt st caea e s ssar st s e e s s se s e an e s s s s seeneseessnnssannnesans 1
19 73208-G01 CABLE STORAGE.........cccoiiitiretieteeeeeesreessee s sese e s e s e esneseas e s sneseneeneneesanes 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LGi. eeiceereireereiererenee s s e e seee s e s e s sne s e sme s e 6
21 28136-G01 LABEL (VENTILATION) ....cocuiiiticieerieinieeseeesssesesessseeeenesssessnsasnsssssesssneessness 1
22 28136-G02 LABEL (DC CORD CONDITION) .....oeiiiiiiiiiceresciiersesee e rees s seee s svee s esnne s 1
23
24 26979-Go1 CAPACITOR BRACKET ....oeeciteiiiiiesceeereteesesessesssesesesesseseseesnssesesessesssensessans 1
25 28109-G01 CAPACITOR ...ttt trcttec st cs st s st ssae e et e sn e s sns s s e e s e e st e s nnesnnn s 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG. ..ceeeiieeereieeeercinee e e seessseessses e e seneessnesesesnssnessnas 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LG...uetreceeeieremictericeeereseeeeseeesseseseeseneessesessssssesssssnssans 3
28 11027-G2 [0 107 G (U U 7 - o O S 3
29 19388-G5 AC CORD ...ttt ettt s e e e e s e e e e e seesse e s e e e e e e e e e e s e e be s reennenaes 1
30 13557-G2 STRAIN RELIEF (AC).....cvevrremeerseereseseesesesereseessseseesssssssssssseseseseessessesssessend 1

Page B-13 Service Parts Manual




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) .oviuiiiitciiciccniietccer s 1
32 28114-G06 DC CORD ASSEMBLY (INCLUDES ITEMS 38 - 36) ......ccceeermemiiiicninnanns 1
33 28108-G01 DC CORD ...ttt 1
34 11343-G3 RING TERMINAL, 3/16" ... 2
35 11343-G1 RING TERMINAL, 5/16" ..ottt 2
36 17064-G1 FEMALE TERMINAL......cooiiiiiecteenn e 2
37 22476-G1 HEAT SHRINK TUBING (NOT ILLUSTRATED)......cccoeevveniieccrcinnnnnes AR
38
39
40 22009-G1 ISOLATION MOUNT ..ottt enas 4
41 00559-G7 WASHER, 1/4" ... 4
42 00565-G7 LOCK WASHER, 1/4" ...ttt 4
43 00532-G1 NUT, 1/4 = 20....uiec s 4
44
45 | 28105-Go1 AMMETER .....oveeeeeeeeoseeseeessesssssssesesesessssssessessessssssssessssessssssssssssssssssnsssns 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG...ooviiiiiiiccctte e 2
47 00559-G4 WASHER, #8 ... s 2
48 01003-Go1 BRASS WASHER, #10.......cciieiciricetneteteeseneiene s 4
49 22589-G2 SHOULDER WASHER, #10.....ccciiiniincinenctssse e 1
50 00771-G6 NYLON WASHER, #10....cciiieiiiinineinctcsseese s 1
51 00528-G4 NUT, #10 - 32 3
52 28106-G01 50 AMP FUSE ...ttt 1
53 00565-G5 LOCK WASHER, #10 ...ttt 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG..evvrrriiiiricinrertcsss s 2
55 00526-G3 NUT, #10 - 24 2
56 28103-G01 TRANSFORMER ...ttt 1
57 27877-G01 SPACER SUPPORT ...t 4
58 17618-G1 WIRE TIE ...ttt 3
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LGi. ....ccevtiicrrnriirnits et ssss e ssesesesassnanns 1

Service Parts Manual Page B-14



I BATTERY CHARGER (ON-BOARD) Electric Vehicl

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
61 | 25977-G32 16 GA WIRE (GREEN 4").....oooerveeeeeseeeeesssessssssssssssssseesessesssessesseessessnesnee 1
62 | 00565-G4 LOCK WASHER, #8 ....c..orvveoersesseeesesesssssessesssssssssssssssssesseesssesssesssssesssessee 1
63 | 00526-G1 NUT, #8 = B2...ooeeeereeeeeenesesssssssssssssssssssssssessssssssessssssssssssesssssssssssasssssssssine 1
64
65 * LABEL (POWERWISE™) .........vvveeereseessesssssssnssseessssessssssssssssssssssssesene 1
66 | 28126-GO1 CONTROL BOARD (POWERWISE™)...........ooeeeeeeeeeesesseeeessessesessesesnssnn 1
67 | 28126-G03 POWER INPUT BOARD (POWERWISE™) ............voeeeeeeeeeeseeseeesesessesens 1
68
69 | 00565-G7 LOCK WASHER, 1/8" .........oooereeeeeeessesseseeseessesssssssssssasssseeenssesssssassssesenessee 2
70 | 00532-G2 NUT, 1/4 = 28....oveeeeeeeeeeeeseeeeeesssseesseesnssssessssssessssssssessssssssesssssessessssssseseesesessen 2
|
72 | 21971-G4 RELAY ...ooormervveveeeeeessssssssssssssssssessssssssesssssssessssssssessssssssssseessessessssmssessenssone 1
73 | 00138-G4 SCREW, #6 - 32 X 1/2"LG c.ovverrereeeeeeeeeeeesseesssssssessssssssessesssssesssesesssseessseee 2
74 | 14390-G9 LOCK NUT, #6 = B2...vceeoeoeveeeeeessseeeseesesessssesssssssesssssssssseessssssssessessesensene 2
75
76 | 25977-G38 16 GA WIRE (BLACK 4").......ooooereeeeessesseesesssesessssssssssssssssssssasessssssssssssssens 1
77 | 25977-G37 16 GA WIRE (WHITE 5") .....oooooeseeeessssesesssssssessssessssssssessssssssssssssnssessssns 1
78 | 25978-G161 18 GA WIRE (BLUE B") .....ooeveeeseeeeeeessseessssssssessssssssssessssmsessesesssssessessns 1
79 | 25978-G162 18 GA WIRE (YELLOW B").....ooorrveeeereseeeesssssssssssesssssssssesssssssesessmsssssssnsen 1
80 | 25978-G163 18 GA WIRE (BLACK 7") .oooooeoeeseeeeeeseseeseseesesesssesssesassesseesssesssssasesseseneseen 1
81 | 17902-G1 TAB ADAPTER ...oooorrveeeaiessssssssesssssssssssssssssesssssssssssssssssesssssssssssssansnseses 1
82 | 28305-GO1 TERMINAL ADAPTER .........oovveeeeeeseseeeesesesssssessesssssesssssssssssessasssssssessesenes 1
83 | 27285-Go1 TERMINAL ADAPTER .......coevveeeeeeresssesesssessssessessssssssssssassssessassessssesssseoes 1
84
85 | 11027-G2 LOCK NUT, 1/4 = 20 ...ooormrveeeeeeeeeeeeseeeeseessssseeeeessessssssssesseeseseeessssnesseseesasssesssnens 4
86
87 | 17313-G1 FLEX LOOM, 3/8", 7" LG (BULK)........vveeeerereeeesseseeeesseseessesessessesssessssessessesssne 1
88 | 17618-G1 WIRE TIE covourirveeeeeneeeecesssseesssesssseesesssssssseesssssessessassessssessssssssessesesssessessseeessesees 4

Page B-15 Service Parts Manual



| Electric Vehicle

BATTERY CHARGER (ON-BOARD) |

Service Parts Manual Page B-16



Electric Vehicle

OPERATING
WEIGHT

WITHOUT
BATTERIES

RATED
CAPACITY

BATTERIES
MAX WEIGHT

8. ANSI/NFPA 505 AND ANSI/UL 583
D TIRE INFLATION

SERIAL NUMBER

L d MANUFACTURING CODE

[= == | TEXTRON]

E-Z-GO Di n of

o
P.O. Box 388, Augusta, Georgia USA 30903-0388

Page C-1 Service Parts Manual



| Electric Vehicle

BODY

Page C-2

Service Parts Manual



i

Electric Vehicle

Page C-3

Service Parts Manual



Electric Vehicle

BODY

116

115

110

112 114 113

Service Parts Manual Page C-4



Electric Vehicle

138

125 - Includes Items 126 - 129

Vehicle Rear Bumper

Vehicle Rear Bumper

Page C-5

Service Parts Manual



| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70047-GO1 UPPER FLOORPAN ..ottt 1
2 14601-G11 RIVET, 3/16 X 9/16" LGi...ccvtiiiiiierrinectn i 9
3
4 70451-G01 LOWER FLOORPAN.......cccee ittt it sn s ssne s senssae s 1
5 14601-G11 RIVET, 3/16 X 9/16" LGi.....oeoiiriiiiiiccit s 7
6 70452-G01 SWITCH ACCESS COVER......ccciciirrircerts it 1
7
8 27166-G02 FRONT SHIELD ..ottt sr et 1
9 71015-GO1 FRONT SHIELD BRACE.........cooiiiiiiiiiictcnie s 2
10 01038-G01 SCREW, 1/4 - 20 X 1/2" LG vttt s 4
11 16469-G7 WASHER, 1/4" ... s 2
12 16816-G2 RATCHET FASTENER, 1/4" X 5/8" LG....ccveeerteciniriis it 2
13
14 71143-GO1 SPLASH PANEL ASSEMBLY .....ovciiniiiiiiiniinesniiiniissisessens s seenees 1
15 27919-G02 FOAM TAPE, 3/4" X 2" LG ...utiorcirieriercnisssscns i 3
16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG...cooeviriiiininecccicnnine i 1
17
18 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 19 - 22) ..........ccceeuvene 1
19 71153-G01 DEFLECTOR (PASSENGER SIDE).......ccocovvmimmininiinennncseseessennens 1
20 71154-GO1 DEFLECTOR (DRIVER SIDE) .....cocooiiiniiitininrninininne e 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LGi....erueeieeeecerreerirsne et srssnn e s sss s 6
22 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) .....cccvviirriiinicin s 1
23
24 71179-G02 [ I 7Y = I T T 1
25
26‘ * SERIAL NUMBER PLATE ...t 1
27 * CAPACITY PLATE ..ottt 1
28 10570-G9 RIVET, 1/8 X 11/32" LGttt 4
29
30 00740-G4 SCREW, #10 - 32 X 1/2" LG ...t e 4

Service Parts Manual Page C-6



Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00921-G8 LOCK NUT, #10 = B2 ..o.overeeereeeeeseessessssesssssessssssssssssssssssssssssssesesssesssssesssnsens 4
32 | 71115:GOT | VINYL TRIM ..oooooieeoceeceeeeeeeeeeesessseeessssssssessssssssssss s s sesssssssasesssssessnsssesnnns 2
33 14601-G13 | RIVET, 5/32" X 9/16" LG covovvverreeerersssssssssessssnssssessssesssssssesssssssssesssessasssssessane 10
84 | T1051-G*™ | COWL oottt eveess s ss s s s ss s ssss s s s ssnssens 1
35 | 71087-G02 | NAMEPLATE (E-Z-GO)..oooiroeeeeeeeseeeseseesesesesesssssssssssssasesssssesssssesssssssssssssnnes 1
36 12064-G3 PUSH NUT, /16" w..ooereeeeceeeeeeeseeessesessssssssssssessssssssssssssssessessssssssesssssssasssssossons 2
37 14601-G13 | RIVET, 5/32" X 916" LG evvveerveerrerereesesseesssssssssessseessssssssssesssssessssssssessssenssnnne 2
38 | 71055-GO1 | RIVET, 3/16" X B/8" LG cevveeervrerceeereesessssesssesssesssssesssssssssssssssssssssessssssssssesesnnes 7
39 | 71056-GO1 | BOLT, 5/16 - 18 X 5/8" LG .erveureerrerrreeeesssissessesssssssssssssssssssssssssnsssssssnsssssessens 4
40 | 00570-G2 WASHER, 5/16" ......ocovveeeereeessessesessssesssssssessssssssssssssssssssessssssssasessssssssasesssnns 4
41
42 | 70244-GO2 | SPLASH PANEL......oooeoroeeereeeessseeesesasesssesesssssessssssssssesssasesssssessssessssessssssssaenes 1
43 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..vvvvrreeereeeeseeeesseesesessssenssesessssnessssessssessssnsesasneens 2
44 | 00438-G8 BOLT, 5/16 - 18 X 1" LG ucvvureeeecereeesneseseesessessssssessssessssssssesssssssessssesssesssnceses 2
45 | 00559-G8 WASHER, 5/16" .....oorveeerieessseasssssssssessssssssssssssssssessssesesssesssssnssssssssassssssessanas 2
46 11098-G6 LOCK NUT, 5/16 = 18 ..coeoveereeereseeeesesessssessesessssssssssssnssssessensssssssssnsssesssssssassssns 2
47
48 70244-G01 | SPLASH PANEL....ooooeveeerercreeerenne. et st et ane s 1
49 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..vvveereeeereeessesessssesssesssseessssssssssesssssssssssssssssssseses 2
50 | 00438-G8 BOLT, 5/16 - 18 X 1" LG ..vvereeerceercesenceesessssssseessssesssesssnssssssssnsssssessssssassssenssans 2
51 00571-G2 WASHER, 5/16" .....oorveeceereresseseessssssssssssssssssssesssssssssssssssssssssssssssnsssnsssessassssnne 2
52 11098-G6 LOCK NUT, 5/16 = 18 ....oeoeeerreereeeeressssssssessssesssssssssssssesssssssessssnssssnssssssassssessons 2
53
54 | 70494-GO1 | SEAT FRAME......coooimeeeimceeeeeesesessssssssssesssssssssssssessssssssesssssssssessnsssnsssssssasessaes 1
55 | 00438-G8 BOLT, 5/16 = 18 X 1" LGi....overeeerreeeeeeeeessssesesssesssssssssssssssssssssssssnsssssssasssssssans 5
56 | 00559-G8 WASHER, 5/16" ....ooorveoeceeeseresesesessesssesssssssessssssssssesssssessssesssaessssessasesssassssaseees 2
57 | 00565-G8 LOCK WASHER, 5/16".......cooveerreeeeeesssessssssssssssssssssssesssssssssssssssssesssssssasssssessons 1
58 11098-G6 LOCK NUT, 5/16 = 18 ....ceeooeveeeeeeeeeeesnessessssseesnseesssesssssssssesssssesenn: N 4
59 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi...euvveereeereeeeeseesesessseessssessnsesesssssessssssssssssssesessons 2
60 | 70046-GO1 | BATTERY RACK ....omimeeiceeeeeeeceeseeeesessesssssssssssssssssssessssessssssssssssesssssseessssssesees 1

Page C-7 Service Parts Manual



Electric Vehicle

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 70200-GoO1 SCREW, 3/8 - 16 X 1/4" LG ....ueeieeeereieeeeitresen e ssee e seser e st e s see s ssae s snsneessesenesnes 2
62 70113-Go1 ADJUSTABLE BUMPER ........ ittt e st e s ete s e s e s s 2
63 11027-G1 LOCK NUT, 5/16 = 18 ...eeieeeeeee ettt st s s e seee e s sneensese e s e e s e e s s sne e eeeneneene 2
64
65 71379-G** SEAT WRAP PANEL ..ottt sttt e s e s st e s e e sne e sesssn e ne 1
66 10570-G10 RIVET, 5/32" X 9/168" LGi. ..eeiioiireieeircreeseieesieeeseer e s e sssses e e sse s senee s esneessesnsessans 8
67 71609-G01 SEAT HINGE PLATE.....cot ittt ste e sre st e s eseeessee s e sneens 2
68 10570-G11 RIVET, 3/16" X 3/4" LG ...eeeeeeeeeee ettt ee s setn e snne s see s see s s s sae s e 4
69
70 71674-G** SIDE PANEL (DRIVER SIDE) ...cccctttiiitiiieeeeieessiseeesesseeseseesessseessssreessseesssssseesans 1
71 71674-G** SIDE PANEL (PASSENGER SIDE) .....ccocoreriieierrieereeienseseseeseserneesesnressesnenenes 1
72 10570-G10 RIVET, 5/32" X 9/16" LGi. ..eeiiceieriiieiiereceire s e erees e e e ssssesesssne s sensesssseessesnessane 4
73 10570-G12 RIVET, 174" X 172" LG oottt s e e s s e e n e s 4
74 16469-G7 WASHER, 1/4" ...ttt s e e e s ne s 4
75
76 34799-G01 DECAL (WORKHORSE® 1000E) ........oeereeeecteereressesesssssesssssssessssesssassessssassns 2
77 v
78 70135-G01 | PEDAL PIVOT COVER ...ttt ererstee s s e n s ssss e s sssss s s ssssas e esns 1
79 70048-G06 FLOORMAT ..ttt ettt tetr s st s st e s s ee e e senen e e s e snee s s sansanee e s nasnneenes 1
80
81 71439-G01 ROCKER PANEL (DRIVER SIDE) .....coiiiiiiiiieeiieennreenet e esseseseeee s ssnee s 1
82 71439-G02 ROCKER PANEL (PASSENGER SIDE) ....ccoooiiiiiiierieeerrctrecre st 1
83 71440-G01 BRACE (DRIVER SIDE).....cccciretieteriteistisieeeeeeseseeeeesaenesssssseessesesnseseseesaseessnsans 1
84 71440-G02 BRACE (PASSENGER SIDE) ......ccuetiiiereeeireieiseereseeesssssee e sesaeeesessesssenseeses 1
85 00789-G2 SCREW, #10 - 24 X 1 1/4" LG .eereeiecierereeceersie e sreeeete e s sae s ae e e s e snesees e neens 4
86. 00660-G5 WASHER, #10.... ittt cecne st e s s s e s e s s n e s e e s ne e s san e e s manesenns 4
87 11098-G7 LOCK NUT, #10 = 24 ...ttt et e st e eee e e e e e seen e sat e s ssnee e e s te s s enannanans 4
88 19247-G3 SPACER (9/32") v e eeeeeeeeeeeeeseeeeeseeeesseseesseseeeeseeessseeesesesessseeesseesesssssessseeesseensee 4
89 00559-G7 WASHER, 1/4" ...ttt ee ettt e s et e s e e s sae e e sse e e e s nreeseeseneennd 4
90 14390-G4 LOCK NUT, 1/4 = 20 ..neeeeeeeeeteetees s ste s et st st sae e s eesse s s e s snn e s e s sna s snnens 4

Service Parts Manual Page C-8




Electric Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 16705-G1 SCREW, 1/4 - 20 X 1" LG oottt retee e rcee e s e e cneeeeeee s e e ee s seneeeenns 4
92 23726-G2 SPACER (1/8") cveoeeee e eeeeseeeeseeeee e es e eeeesee e es s e s e e see s eeeeeeseeseesesseesseees e 4
93 71764-GO1 SILL PLATE TREAD..... ettt sttt rttescen e ssae et sseses s sssan e sene e s s sae e s sesnessanes 2
94 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .....ooicoeiireeieiereeeeeiee e seees e 1
95 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE).......cccctieeiireencete e 1
96 10570-G10 RIVET, 5/32" X 9/18" LGi. ..ciicrtiiiceiereieeeriete s reesssieesseee s ssne s ssaee s sresssssse s s nnnenesnees 6
97 20271-G3 HOLE PLUG, 2" ...ttt st te et ee s ste e senn e e e st e e s ee e esne e sennee s eeneessennneesans 2
98
99 71586-G01 FENDER (DRIVER SIDE) ....c..ueiiiitieceircsteeseeeseseesscseeesseeessaeesesneeessnsessenssesens 1
100 71586-G02 FENDER (PASSENGER SIDE)......cccooieieierter et sesetereeeee s eseeeeecree s e s snee s s 1
101 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) ......ccovctieetieeireceereercee e sseeeeeaeenas 1
102 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......ccccocvrciriieneenceeneneser e 1
103 00414-G7 BOLT, 1/4 - 20 X 7/8" LG cccveereereereiriseeeiteeseessrenseessnesssesssaesssnesaeessseesssesanesnns 12
104 00559-G7 WASHER, /4" ...ttt sttt st ee st et e s sae e e s ene s sra e rnens 24
105 14390-G4 LOCK NUT, 1/4 = 20 ...ttt st tee e s e e esme e s ts e neen e ste e s snee e ssnee s snameeenans 12
106
107 71587-G01 REAR PANEL ..ottt sttt sse e sres e sesee s s e sssn e s ee s s an e s senee s semeesnnnn 1
108 71055-G01 RIVET, 3/16" X 3/8" LG ...uerieeeeceerceeeretee et e e rene s sseessesee s sste s ssanessenees snameessnns 4
109
110 74040-Go1 FRONT BUMPER.....cco ettt sttt st ee e e e s s se s e s e s s s e e e s sree s sesmenenans 1
111 74037-G01 SPACER TUBE ...ttt s e sse s n e s sn e s s e s e e e s se e nssnnenas 2
112 19859-G1 END CAP, B/4" ...ttt e et s e s ssee s s e e s esen e s en e aeasn e s s eseesseanneseans 2
113 00570-G2 WASHER, 5/16" ..ottt st st e e e s st e e s e s e e e e e e s r e e s e e e s eneas 6
114 75048-G01 SPACER, 1/2" ...ttt e et e s e e e e s e e e s e r e e rar e e e eaeans 2
115 00905-G8 LOCK WASHER, 5/16" ...t oieeieiccetintenerere s ssenee et et s e s seessaeasee s see s aessneenns 4
116 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG ..ottt ettt rree e see s e sae e s s e s s snee e 4
117
118 73173-GO1 COVER PLATE (ON-BOARD CHARGER MODELS ONLY).....ccceeeveereeeereeeenns 1
119 14601-G10 RIVET, 5/32" X 7/16" LG «.eeeeeeieeee et eetecttercee s srve s eessneesssesseessasesssessee s neessnennns 4
120

Page C-9 Service Parts Manual




| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 » PLATE UL (EE) wovorroeeeeeeeeeeessseeeesssesseessssessessesssssesseeseseessssssesssesessseesssessessseesseees 1
122 | 10570-G9 RIVET, 1/8" X 11/32" LGivvvvooeereeeeseeeeeesseesseseeesssseesssssssssssssessssssssssesesseseesssesneees 4
123 | 35216-G01 | DECAL (EE) oooooeeeeeeeoeeeeeeeeeeeeseeeeeee oo seeeeee oo se oo seeseeeseeeeesseesessenesesee 2
124
125 | 75109-G02 | ASH TRAY KT .oooooorooeeeeeeeseeeeeoeeeseeeseseseseeeseeseseesssssessessesaesssssseesseessesesssessseseee 1
126 | 27731-Go1 ASH TRAY ... eeeesesesseeseeseseseesseseessssesssesessssssssseessesseesssessseeneesn 1
127 | 27736-GO1 CY.XS (=3 T 1
128 | 75108-GO1 BRACKET.......crerreeeveeesensseeesseessssssssssssssssssssssssssssssesssssssessmssssesssssseesssesseees 1
129 | 00100-G4 SCREW, #10 - 16 X 1/2" LGiovvovverreeenseeeesessssesssssssssssssssssssssssssssssssesssssssens 4
130
131 | 75326-G02 | BALL HITCH KIT c.oorooiooeeeeeeeeeeeeeseeseeeesseeseesessesseeesseessseessessesessesesssssesseseesseeees 1
132 | 75324-Go1 BALL HITCH....ervveeeeeeeeeseeeeeeeeaesessesesess s sesesssssssesesssssssssssesssessssssessenees 1
133 | 13437-G5 LOCK SCREW, 3/8 - 16 X 1 1/2" LGinv.vveveeererveeeeeessessesseseessssssssssssssseeesesees 4
134 | 00571-G3 WASHER, 3/8"......ooeeveeeereseeeeeeesseessssesseesseeesesssssesessssssssseessessessssessessessessans 4
135 | 00566-G1 LOCK WASHER, B/8".........eerveoeeeeresssssssssssssssssessssssssssesesssssssssssssessssssesesees 4
136 | 00532-G5 NUT, B/8 - 16 ..oooooeeeeeeeeeeeeeeeeeseessesssssesessssssssssssssssssssssssssssssssesessssssasseseeee 4
137
138 | 75327-G02 | CLEVIS HITCH KIT oooooeeeeeeeeeseeeeeeeessessemseessessesssseesseseessesssseesseseeseeseesseesssnnees 1
139 | 75325-Go1 CLEVIS HITCH e eeeoeeeeeveeeeseeeeeeeesssese s seeseesessseseessssssssssseeesssssssssssessssseees 1
140 | 13437-G5 LOCK SCREW, 3/16 = 16 X 1 1/2" LG .evvverreereereessseesessesesssssssssssssssseseessenns 4
141 | 00571-G3 T =2 T Y- OO 4
142 | 00566-G1 LOCK WASHER, B/8".........ovveceeeerseeeseseessesssssssssmsssssssssessssssssssssssssssesssssssens 4
143 | 00532-G5 LU T T T SO 4
144 | 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG eeereeeeeveeeeesseseeeeeeesseeeseeseesssseesessssssssessessenn 1
145 | 19314-G1 COTTER PIN, 2 1/2" LGurreeveeeeeeseeeeeeeeeesseseseeseessssessssssssssseeseesessssssssssssin 1
146
147 | 75459-G01 | GLOVE BOX DOORS (BOTH SIDES)........coceeereeereeerereesseeeeeessseseesssesssessersneend 1
148 | 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ... ooveeeereeeeeeeeeeessseeeessssessssesesessessseseseees 1
149 | 75459-GO3 | GLOVE BOX DOOR (PASSENGER SIDE)..........rveeeeeremeeeereeessssessseneessessesssnend 1

Service Parts Manual Page C-10



Electric Vehicle

1 - Includes ltems 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



BRAKES

ic Vehicle

Electr

o
-
T
-
.

g
T

G
-

-

i

30 - Includes ltems 31 - 39

Page D-2

Brake Pedal (Vehicle Without Brake Lights)

Parts Manual

1ce

Serv




Electric Vehicle

[ ) )

47 - Includes Iltems 48 - 57

Service Parts Manual

Page D-3



Electric Vehicle - BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle
89 - Includes Items 90 - 97, 99 - 101 116
90 - Includes Item 91 117
92 - Includes ltems 93 - 97

*98 - Includes ltems 100, 101

*99 - Includes Items 100, 101
106 - Includes Items 107 - 108

107

114

Adjuster Arm

Adjuster
Housing

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page D-4



BRAKES Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.

1 70263-GO1 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) .....ocouruereciereceeesssssssssssssssssssssssssssssssssssssssssssenns 1
2 * BRAKE PEDAL........coevuieeeeecseeaesses s sesssessssessssssssssssssssssssssssssssssssssssssnsans 1
3 70265-G01 PARK BRAKE PEDAL ........cocouivrtrisssesssesssssssssassssssssssssssssssssessssensssanes 1
4 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7) ....c...... 1
5 * SERVICE BRAKE PAD .......coeoeuerirrieansaessssssessssssnssssssssssssssssessssssssens 1
6 * PARK BRAKE PAD .......oouueteereieesecsesessesssses s ssessssesssssessssssssasssssassesens 1
7 15766-G1 OVAL RIVET, 3/16 X 3/8" LGi. ..cvevurueerecrcreseesaessesesessssesessssassassssssssnsans 9
8
9 * SERVICE BRAKE PEDAL PLATE.........ooetteetecteereeeessessessesseaessessessessessasseens 1
10 15932-G2 PIVOT PIN.....ooitcecteeeeteetecees e eeeaes s sessesses s s s essss s esas s s s sssessenassestesaneas 1
11 11737-G1 TORSION SPRING ......cooevereeeeeeeecteeseessessessssssessessssessessesss s sessssaessssessessens 2
12 12064-G1 PUSHNUT, 5/168" ....oueeeerieeresesesssessss s sssssssssssssssssssssssssssssssssesessssssssssssssnns 1
13 00737-G8 SCREW, #10 = 24 X 1" LGi..vucevrerrcresrsraessesssssssssssssssssssssssssssssessssssssssssssens 4
14 00739-G1 RUBBER NUT, #10 = 24 ...t ssssse s sssssssessesssnsesssnsssssssnssans 2
15 22362-G3 BRAKE PEDAL STANDOFF ........cooitiueeueeerierssssssssssssssssssssssssssssssssssssesseens 2
16 27137-Go1 CONICAL SPRING........coterreereetestestsssssssesssssesssssssssssssssssssnsassssssssssssesssees 2
17 11098-G7 LOCK NUT, #10 = 24....cooeeeerceeeresteeeeresteeses s ssssesssssssssesssnsesasssssessnssssssseens 2
18 10606-G8 MICRO SWITCH ....oovoeeeeceeciceeeeeteeaesasse st st st es s sesssssesasssssessnsssssssesns 1
19 00645-G2 SCREW, #6 = 32 X 1 1/4" LGi...eeueerrerreeereanscssssesasesssssansssessssssssssssnsssssesscans 2
20 00559-G5 WASHER, #10......ucvuiveevecreeeeeeassss e isessessssssssssssssssss s sssesssssssesssssasssssassseees 2
21 00559-G3 WASHER, #B......ucvivueecrssessessssessesesssssesssssesasssssssssssssssssssssassassssesssssssasssssnes 2
22 00565-G3 LOCK WASHER, #B .....eucureeeurececseseesaeeesaesessessessssssssssssssssesssssesassssssssssaseas 2
23 00525-G5 NUT, #6 = B2 ..oovoreeeeteereesesaeetestesseessesesssssbesbes s s s s s saesss s s s ssessassessansaes 2
24 * BRASS SCREW .....ooovueecuetcteeserscsessasesesessesessesassssesessssassesssssesasssssesassans 2
25 00567-G3 LOCK WASHER, #6 ......oueeeeeresrceessescsssssesssssssessss s sssssssssassssssessssssssnsanes 6
26 14628-G1 FASTON TAB ...ttt sttt ssa e ssss s sess s sss s nssssssesssssssesnsssnassssens 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT).......coccvuuereteeeeacenesessesssesssssssas s ssssassanes 1
28 17618-G1 WIRE TIE couiuiieieieeeieteseesseee e es s s aesesses s ses s b sss s s ass e sassensesss s sssnnss 3
29

Page D-5 Service Parts Manual




| Electric Vehi

C

BRAKE

o Y

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) ..oiiiiiiiercieeersessee e e eee e st e seseessaeas e ssssessssesneens 1
31 11737-G1 TORSION SPRING .......oticiiiieiieiciierertesseressseseseeresessre s eeesesseesesseaneeseeesns 2
32 15932-G2 PIVOT PIN ittt ss e s e s s en e s e e e s s e m e smne s 1
33 12064-G1 PUSHNUT, 5/18" ...t ecceter st s s rer e e e s snsnn e e s s ssen e s s e e e e s meneas 1
34 * BRAKE PEDAL....cci ittt s et ese et e s s ssnne s s ren e s s rnae s s s mneeas 1
35 70265-G01 PARK BRAKE PEDAL ......cccctircier st s er s mn s s e e s 1
36 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) ..cciieiiirceecrieeseesrerseesee s ssessseessesssesssessnnenns 1
37 * SERVICE BRAKE PAD .......tiiiitieirteis sttt snes e ssnne s s s 1
38 * PARK BRAKE PEDAL PAD......ccoccteicetiiceeeeneteeseeeesereee s esee s ssanae s sseenas 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi. ...eevrciiircereeecinsrceie et e s e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ...ueeieeereeeereeeeereeereeseesre e ssssee e seseeeeenseenas 1
42 70581-GO1 FLANGED BUSHING ........oiiieercree et esee s ser s senr s s s sre s smee s s nee s 2
43 70138-G01 TORSION SPRING ......coccieieteeiiire e sresereeeee e essres s seeessseses s sseessssresssses s sssneessane 1
44 00643-G1 WASHER, B/8" ... .ottt rtteree st rese st e e s s a et s e e s e e s e e e s e e snis 1
45 11098-G5 LOCK NUT, 3/8 = 16 .. eeeceeicieesieee s steeseneeseer et e e s es s s ess s s ss e s s ser e e e sesnnnsnans 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57)....ccoictereeceeeceeneens 1
48 25882-G04 LINKAGE ROD ....coiiiie ettt see s ien st s s s an e s e s e s sne e s e en s 1
49 00532-G4 NUT, 5/16 = 24 ..ottt reee s stee s ee s s re e s s e s e s me e e e 2
50 * YOKE.... ittt e ettt et e s e e e te s e s e e e s s e e s s e e e s e aee s s e aasannnesnnaesannenas 1
51 23463-G1 COMPRESSION SPRING.......c.cceiirrteeccrneersree s seeeseeeseseeeseessnessssesssseesneens 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt 1
53 17979-G1 BUSHING ...ttt e e e e ae e s sae e s neenamn s 1
54 15121-G1 WASHER, 3/8" ... eoeeeeceerce ettt s e sre s see s st e e e s nnne s anasaes 2
55 28082-G01 EQUALIZER BRACKET ......oiiciieiecereceerite e seesseesesie s e e s e snesssaessne s s e e eenn 1
56 00963-G01 SPHERICAL NUT, 5/16 = 24 ......oooieeeeecriereeeeeeneeeeeseseesses e ssseeeseseeenens 1
57 11098-G9 LOCK NUT, 5/16 - 24.......coeeeeeeeeeeee et steeste s enes e esse s e e se s e s e e e e smeeen 1
58
Service Parts Manual Page D-6



RAKES

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 70349-G02 BRAKE CABLE (PASSENGER SIDE) .......uooviiiireiierceieeeeseeesreesscseessenseeesneeens 1
60 70453-G01 BRAKE CABLE (DRIVER SIDE) ...ttt eeeeceree e e e sene e s s 1
61 28083-G01 BRAKE COMPENSATOR BUMPER.........ccooiiiiiireeeneeenssre e e sseeens 2
62
63
64
65 | 12305-G1 RETAINING RING «....coveoeereeeeeesseeeeeeesseeseeeessseeesseseesessessesseseessessseeesseessessessees 4
66 12416-G2 WIRE TIE .ottt e st s e s s e e s e e ae e s e e e s st e s e nne s e sanis 2
67 10386-G3 CLEVIS PIN, 5/168" X 1" LG ceieeeeeeeeeecee e st ee e s ee e e s e s e e e e s s e e e 3
68 10387-G3 COTTER PIN, 3/32" X B/4" LG .ceecreeeeeeeeceeeecteeeeneescsttes s seeessenessssnessssseennensnens 3
69
70 70097-GO1 KICK-OFF LINK ...cctiiiiiitireiirierterse s str s teseeseseeseseesne s s e s s e esannesanessneesanessnneans 1
71 17838-G1 NYLON BUSHING ...ttt st sner e eee s s ssne e s ene e smnen e 2
72 20835-G1 TEFLON WASHER, 3/8" ...t sree s sene s s esen s s sse e s ee e s see e s .l 2
73 00559-G8 WASHER, 5/16" ...ttt e st e s s e er e e s sese e e e s s nee e e s s nsenneesssanen 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LG .eeeereeeeeeecciceer e seceeeee s seee s e sme e e s s see e e e e s 2
75 70098-Go01 KICK OFF CAM PIVOT ..ottt cene e s seee s s s e s s e e s s mene s 1
76 10097-G6 FLANGED BEARING .......cooo ettt ere e e s eene s e s e e s s mn e e e e e 2
77 25103-G1 KICK-OFF CAM.....eutiiiie e ectetse e e s e s s raer e e s s e e s e s ne e e e e s nn e e e e e s mnns 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG cocceeiiiieerceeescites e s ene s ee e s s en s 2
79 14134-G4 SPACER ...ttt e e et s s e e s s e enne e e e eeennee 1
80
81 70113-GOA ADJUSTABLE BUMPER .......ooicei ettt cete e eine s ne s s 1
82 11027-G1 LOCK NUT, 5/16 = 18 ...t eeeeec s eere s et s snne e s s s e s e e s s e e s e s 1
83
84 70080-G01 CATCH BRACKET .....ciiiieiriee e sreersersseesveeseerssss s sseessssnasssssssnesansesssesnssasaneesns 1
85 00414-G6 BOLT, 1/4 - 20 X /4" LGi. ...ueeeeeeeeeeeeeeeeceeeccete e ceee et e e s ee e steeseenne e s nsaaannneens 2
86 11027-G2 LOCK NUT, 1/4 = 20 .ttt eeeeee st e ee s cete s s sssn e setae e s e e e ssse s e sae e s neneanensen s 2
87
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)...] 1

Page D-7 Service Parts Manual




| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97, 99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91). .................................................... 2
91 * BRAKE SHOKE ...... .ottt sra e s 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..ccccvvitereerreereeeseeneieenns 2
93 * UPPER SPRING ......oocoiirtircterritrctrce st ss e ssn s sssessssessnessseessesssssesssensns 1
94 * LOWER SPRING ......cccoiiiiirteecie et ssiesseeesaeessnessnesenessnsesssnen 1
95 * R 2
96 * CUP AND SPRING .......otieiieerereceeretesiersseessnesssessseessessssessneessanesnsens 2
97 * ADJUSTER SPRING.........ooocieeeeeiecieerer s e s eae e e e snee e s ne e 1
98 | 72582-Got BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)...| 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101)....| 1
100 * ADUJUSTER ......coiiteieciereeseeser st e s e et e s e st s s s e e s e e s e s s s ne e s ennesnns 1
101 * TEFLON WASHER ...ttt ettt ssee s e s s ss s e sr e sne s 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ..eiieirceeeeecceeerteseressstesssesssnesesessesesssnesssnessss s ssesnsnnnns 8
103 15126-G1 LOCK NUT, 5/16 = 24 ...ttt st e eesree e s ree s eesseassste s sae e s e e ssne e s e e s seennnens 8
104 15485-G1 INNER BRAKE DRUM WASHER .........oiitiiiiiircteeee et 2
105
106 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....ccceeceerverrneerinnnns 2
107 * BRAKE DRUM.......ctiiiitiitrcee et st sses s et s es e ses s s e e sss e e sa e s sseesneesenenans 1
108 19862-G1 LUG BOLT, 1/2 - 20 ....iiiiicceiieeeeseessiesceesieesses s se s seesentesssnesseesssesessessssesssenens 4
109 14723-G1 LUG NUT, 1/2 = 20....iiiiiceeeei et st s sre s eesessseessseesse e esseesssessnessanessseesssesnsnnans 8
110
11 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ......otreiereeeeerceeseesseeesee s seesseeseeessseeseseseesnes 2
112 15483-G1 SLOTTED NUT, 5/8 - 18 ....ccieecieceerceerreerereecseesseessressesssseesssesssesneesnee s ssansnneen 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..oeceeeeeeecee e ercete e ese e e saee s e sneeeee s srae s 2
114 74175-G01 SPINDLE CAP ...t eeerttrte st tete e cte e s ste s s e se s e s e e s eeenesese s e e se e sesne e s e sneennn 2
115
116 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccoveeieieeeececeeeeeceeee e 1
117 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE)....ccccccteriiriieeeectesteeceeee e 1

Service Parts Manual Page D-8




I CAB & ACCESSORIES Electric Vehicle

o3 27 55

527 Existing
Washer, Nut
if bumper

is installed

Page E-1 Service Parts Manual



44 Includes items 45 - 55 58 Includes items 59 - 66

49

50

Service Parts Manual Page E-2



A AB & AC

Electric Vehicle

Qutside

70 Includes items 71 - 75

Light Switch
RED

Existing | [ -
Hardware |

Page E-3

Service Parts Manual



| Electric Vehicle CAB &

77 Includes items 78 - 84

Service Parts Manual Page E-4



I CAB & ACCESSORIES | Electric Vehicle

86 - Includes ltems 87 - 88 ?
88

90 Includes items 91 - 106

Page E-5 Service Parts Manual



I Electric Vehicle CAB & ACCESSORIES |

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74240-G0* | STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42)..................] 1
2 74240-GO*A ROOF PANEL .....coooeeeseeeeeeeeeeeeessseeeseesmeesssessessseesssessssssesssssssseesseessssessessenned 1
3 74240-G0*B REAR PANEL ......ooooeeeeeeeeeeeeesssseseseesessssessesssessssssssssssssssessssssesssesssssennens 1
4 74240-G0*C WINDSHIELD PANEL........eeeeeeeeeseeeseeeeeesssesseseesessseessessseeessesssessseesseessseees 1
5 74240-G0*D FRONT CORNER PANEL (PASSENGER SIDE) .........ooeveeeeeeeomsssseeeeenn 1
6 74240-GO*E FRONT CORNER PANEL (DRIVER SIDE).........ceeeeereeeeeeeseessseesseeeesnens 1
7 74240-GO*F RECEIVER (DRIVER SIDE)..........rveeeeeeeesseeeeeessssssessesssssessssssessssesseeeenend 1
8 74240-G0*G RECEIVER (PASSENGER SIDE) ..........cmrreeeeeeeeseeeeeessseeseeeseessssesseseses 1
9 74240-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE).........oovvveeeeeererssseeeesreeee 1
10 | 74240-Go*l LOWER MOUNTING BRACKET (PASSENGER SIDE) ..........ccoosssrereereeeee 1
1
12 | 1Poo4A FRONT PANEL COWL SEAL GASKET (85" LONG) «....cvvveeeeeemeeerereeeeeen 1
13 | 1Poo4D ROOF TRIM (50")......oeeveeeeeeeeseeseessssssssessssessssssesssesssssssessssessssssesesssssssssses 1
14
15 | 6E03 FRONT WINDSHIELD MOUNTING GASKET ..........coeerereereesseesseseeessssnn 1
16 | 6E03A BOLT, 3/8 - 16 X 7/8" LONG .....cceveeeeerseeeseeeeeessseessesesssssessssesssssssesssssssssssen 44
17 | 6E03B LOCK NUT, 3/8 = 16...ceeoeeeeeeeeeeeessssssssssesesessssssssssssessseesssssssssassssssessssssees 44
18 | 6E03C WASHER, B/8" ..o oo eeeeveeeeeeessesssseeesesesesssssesssssssesseeessessssessssssessssssssssssnend 44
19 | 6E03D NYLON WASHER, 3/8" ......oooeeeeveeeeesseeesesesesssssssssssemsssessssssesssesessssssasssson 26
20 | 6EO3E FRONT WINDSHIELD GLASS........ooveeceeereeeeeeesseeseseeesssssessessesssssssesssasend 1
21 | 6E03H FRONT CORNER PANEL MOUNTING GASKET .....cocomeerrereessseesneeeennns 2
22 | 6E03J REAR PANEL WINDOW MOUNTING GASKET .....veeeermeereeeeeessseeseeenns 1
23 | 6E03S ALLEN BUTTON HEAD BOLT ....oooourreeeeereesnesseeeesssssssessssssssessssesssssssseee 4
24 | 6E03T BED SPACER ........eeeeeeeeeeeeesseeeseesseesssssesesesssesssesssssessssessssessesssssessseessene 2
25 | 6E03U BOLT, 1/4 - 20 X 1 1/2" LONG ...coveoveeeeeeseeeeeeseseeeeeesensseeeesseesessseessessssssseee 4
26 | 6E03V NYLON SPACER, 1/4" ....ooooereeeseeeeeesssseesesesesssssesssesseesssssssssssessesessssessesssns 4
27 | 6E03W WASHER, /16" ....vvveeeoeoeersssseeeseeeeessssesmssssssssessseessessmssessssseesesseessesmessssseses 4
28
29 | 6E05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE)...........oceceernn. 1
30 | 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE)...........ccecmsrrereerereenen 1

Service Parts Manual Page E-6



CAB

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 6E05C REAR PANEL WINDOW.......iiiiiitiiiiierciieesssenesessesssesesesssesesnsssssnssssssens 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) .....cccccevevivecernceennnen 1
34 9PWM85 WIPER MOTOR (INCLUDES ITEMS 35 - 39)....ccccceeiiiierreerrecereereeeenand 1
35 XXXXX 7 ! P SR 1
36 XXXXX SHAFT COVER......tiiiteecteeceertreeesstte s ssee s e s ssae e s s e s s an e 1
37 XXXXX N T e e s s saee s 1
38 XXXXX |51 PSSP 1
39 XXXXX WASHER ...ttt s e s re e s s s s sae s e naes 1
40 9PWA L L =t Y Y 1
41 9PWB WIPER BLADE ........o oottt srerereesae s e s sassneese s s e e e snesnas 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED)....ccccccvrieereneen, 1
43
44 74241-G0O* STEEL DOOR KIT (INCLUDES ITEMS 45 - 46, 55).....cccccveceierieiercnenncseese e 1
45 74241-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52).....ccccccccceeennened 1
46 74241-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54) .............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE).........ccveeeueennd 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....ccccecirerreiinnrenneeseesseesessneens 1
49 6EO03P LOWER DOOR WINDOW MOUNTING GASKET.......cccoeeceerrrirreeennnd 1
50 6EQ5F LOWER DOOR WINDOW.......coiiiimrrereecnaeeeseerseessenesssssessseessssnesnsssnnsand 1
51 9DHOS1 OUTSIDE DOOR HANDLE, KEY LOCKING.......cccoctevrirreereenseesneenees 1
52 1P004B LOWER DOOR SEAL GASKET (43" LONG).....ccocceeereraereennieeeeesaens 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............. 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....cccccceveveiirceieniereeeeaenns 1
55 1P004C DOOR SEAL GASKET (121" LONG) ..cecuerutenieeeerereeesrrreessnesee e seessessanens 2
56 9POO1A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED)......cccceccmreerrerrenenns AR
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......ccccceveremrenverierecneereseeeneeeeseessnns 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66).................. 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66)................ 1

Page E-7 Service Parts Manual




Electric Vehicle CAB & ACCESSORIES

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)........cccoviniiiiniiiiiciineinininne 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE).......cccceiviiiiiiiiiiicnne 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED).......ccconvvmmniniiiiicrenecensnnnnnend 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED)......ccccoimiiiiiiniiicccceccieeed 1
65 9DGHH1 DOOR GRAB HANDLE..........ccontrirniinini i e 1
66 9DHOSH1 OUTSIDE DOOR HANDLE, KEY LOCKING .......cccoonmriiiinnicninienne 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED).......... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED).| 1
69
70 74245-GO1 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 74) ...c.ooviiiiirieirccneincnnns 1
71 XXXXX STROBE LIGHT .ottt e 1
72 9EOO1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....cccccnimneiinniecnnnns 1
73 9EOO2 TOGGLE SWITCH....o ittt snnd 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ....ccocviinmininenenecneeanneneas 1
75 9PSLRL REPLACEMENT LENS ... 1
76
77 74247-G01 WORK LIGHT KIT (INCLUDES ITEMS 77 - 83) ....ccoveiiiniinicncineciseenene s 1
78 9LW1A WORK LIGHT (INCLUDES HARDWARE 78 - 81) ..ccccocuiviiinniicniennienenad 2
79 XXXXX NYLON WASHER .......coiiiictrtncnini s 2
80 XXXXX WASHER ... 2
81 XXXXX LOCK WASHER ..ottt sse e 2
82 XXXXX NUT s 2
83 9EOO1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .......cccocuvniimniiniennns 1
84 9EOO2 TOGGLE SWITCH......oooiiciiiiieeee ettt 1
85
86 74248-G01 DEFROSTER / COOLING FAN KT ..ottt 1
87 XXXXX FAN ..o e 1
88 9EOOA1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ccccocvnreerieneennee 1
89
90 74250-G01 SWITCH PANEL KIT ..ottt 1

Service Parts Manual Page E-8



Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 9PSF1-001 SWITCH PANEL ... ceectiicinniteessre s e esessre s seeessssneseseassassssessnsesssanneses 1
92 9PSF1-002 MOUNTING BRACKET WITH MOUNTING BOLTS ........ccccieveeercienseneeend 1
93 9PSF1-003 SWITCH LABEL SET ....co i tiicitecieereeeneecreer e svnessessreeseseesssnnessssessesseassans 1
94 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....ccoiviireeerterieeseeeseescee e s esseseeseneas 2
95 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) .....covertireiierrirreeeseeerennsseeesseeseeseseesenees 3
96 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ....ccciirterirneetinierseeesensseesseeseesenees 1
97 9PSF1-007 FLEX LOOM, 5/8" (NOT ILLUSTRATED) .....c.eeecerierreereereerreeerceesesseneens 1
98 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED).....ceoteicerecee v e eeese e eeeeseeneaeas 6
99 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).....cccttiiteeireteesreeseessseessessesee s e ssse s esaesasees 14
100 9PSF1-010 BOLT, 1/4-20 X 7/8" LGi...cccctirrieireiccieecvieceescee s cresesssseesssessseesssnesnesesesssneesns 2
101 9PSF1-011 WASHER, /4" ...ttt s st s et e s s b e e e s eene e e s ane s 4
102 9PSF1-012 NYLON WASHER, 1/4".......ooeierieectecreeereeersee s seessee s ee e sseessse s sse s seessessne e 2
103 9PSF1-013 LOCK NUT, 1/4-20 ... ueiiiciiecereriteisereesreeeseeseseseresssseeessssnssenanessessesseseensnes 2
104 9PSF1-014 10 GA WIRE (RED 8" LG) (NOT ILLUSTRATED) ....cccevrereereeeeeeere e 1
105 9PSF1-015 10 GA WIRE (BLACK 8" LG) (NOT ILLUSTRATED) ....ccccvrimeerecerereeeseees 1
106 9EOO1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....ceeeeeerieereeenenn 1

Page E-9 Service Parts Manual



l Electric Vehicle CAB & ACCESSORIE I

Service Parts Manual Page E-10



| DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 47
44 - Includes ltems 45 - 47

Page F-1

Service Parts Manual



ic Vehicle DIRECT

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 11 2 3 4 5 DESCRIPTION Qry.
1 71205-GO1 DIRECTION SELECTOR HANDLE .......ccociiiiiicinntcnriis e 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG. «.octvciiiiirenie it ssssnsan 1
3 70233-G01 DIRECTION SELECTOR SHAFT ..ottt ssneee e 1
4 25664-G2 BUSHING ..ottt e 1
5 70334-GO1 OFFSET SHIFT LINKAGE ARM .......ooiiiiiiiiiiicinninntcsrn s 1
6 70313-G01 LINKAGE ROD ..ottt et s sns s s 1
7 70232-G03 SHIFT LINKAGE ARM ..ot 1
8 22754-G3 BUSHING ...t s 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e s 2
10
11 73049-G01 COVER ...t 1
12 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..ottt 1
13 16469-G7 WASHER, 1/4" ..o s 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....oovciiriieciiirienircssinis et 2
16 00571-G2 WASHER, 5/16" ...ttt 2
17 11098-G6 LOCK NUT, 5/16 - 18 ...ttt ss s sae s ssssssesanend 2
18
19 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) ................. 1
20 73027-GO1 DIRECTION SELECTOR SHAFT .......ooiiiiiineiiniin st 1
21 12835-G1 CAM .o s 1
22 10606-G2 MICRO SWITCH......ceiiiiireerectrttrre st s 2
23 00139-G8 SCREW, #6 - 32 X 2" LG .cocveeiriirircrcinicrsinni s 4
24 73048-G01 COVER BRACKET ....coiiiiiirteirs s s ssscssss s s sassses 1
25 00565-G3 LOCK WASHER, #6 .......covviiiiiiiririinises s sse s 8
26 14628-G1 FASTON TAB.......ooiiii e 4
27 00525-G5 NUT, #6 = B2 e 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LGi.....cceriiireercnniiii s 3
29 12806-G1 SPACER ...t s 4
30 00560-G1 WASHER, 3/8".....oteiteireri s s s s 1

Service Parts Manual Page F-2



ELEC

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

l DIRE S TO Electr .. |

CTION

ITEM [ PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, 3/8 = 24 .....ocoereverreereeeeeesaesssesssessses s ssssesssesssesssasssansssnssassnns 2
32 | 25978-G37 18 GA WIRE (RED 6") ...ovrrvverreereesreesesesesessssessssssessssessnssssassssnssssssssssessnneess 1
33 * SCREW....ooovervtreeeeeessessssessssessssssssnssssessasssssssssessasssssessasssasessssssssssasessans 4
34 | 00567-G3 LOCK WASHER, #6 .......ouoevvmerererssesessessssssnssssssesssnssssssssssasesassssssssesasssans 4
35
36 | 00414-G8 BOLT, 1/4 - 20 X 1" LGivurvvenreeeeesseeesessssesasessessssssssesssssssessssasssssesssssssnssesns 2
37 | 00559-G7 WASHER, 1/4" ......ooveeeveereresseessesssesssssssssesssesssssssssssssssessssssasssnsssssasssnssnees 4
38 | 00565-G7 LOCK WASHER, 1/4" .....ooverevmreeeevnsesssssesssessssssanssssssssssesssssasssssssasesssssans 2
39 | 00532-G1 NUT, 1/4 = 20.....cuureeeeereeseeeeesesessesseessesssssssssssssnessessssssasssasssssesssssssssessssssens 2
40 | 15461-Gi SUPPORT BRACKET .......ooevueeeeeeesnsssesessesssessssssssssssssssssssassssssssasssssessans 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ........ovvererereeereeeesessnnens 1
42 | 73290-G02 REVERSE WARNING BUZZER .........c.ooeeurereenresessssnssessssessssessssssssssessneens 1
43
44 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47)........ccocoorreuene. 1
45 | 24940-G1 STOP ..ot s teee s sseesaeessss s s sass s e ssnsaesasesns 2
46 | 00565-G7 LOCK WASHER, 1/4" ......ooovveeeveseessessensssesssssesssesssessssssssssnssssansssnsees 2
47 | 00414-G6 BOLT, 1/4 - 20 X 3/8" LG e.vveverevereeresssenseassssesssssssssessessssssssssssssssesssness 2
48
49 | 70444-GOT | BRACKET .....oooeeeceeeceeeeeeeeeeesvesesesssss st enssessssssssesssssssssssssssssssssssssssssssssassssessnnes 1
50 | 28272-GO1 | BOLT, 1/4 = 20 X 5/8" LGi..rveereeerereererereerseessesesssessssessssssssssssnssssssssssassssnsssnesaess 2
51 00559-G7 WASHER, /4" ....ooooeeereeeeseeesesssesessssssssssssssssssssessssssasssessssssnsssasssasssasssssssnns 2
52 | 11027-G2 LOCK NUT, 1/4 = 20 w..oooeeeereeeeeeeeeesesseessessessssssssssssessssesssss s ssessassssassssessasess 2
53
54 | 35200-G02 | BOOT ....ooooteereeeereeeseesssnessssssssssssssssssssssssssssssessssesssssssassssessasessasessasessessaseees 1

Page F-3 Service Parts Manual




I Electric Vehicle DIRECTION SELECTOR |

Service Parts Manual Page F-4



E

Electric Vehicle

1 - Includes ltems 2 - 11

Page G-1

Service Parts Manual



| Electric Vehicle ELECTRIC MOTOR l

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) .............. 1
2 73120-G01 ARMATURE ...ttt 1
3 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) .......ccocviniiiniirienceesieiecnens 1
4 73120-G03 BRUSH SPRING .......cocciiiiirec e 4
5 73120-G15 BRUSH PLATE AND BOX......ccoiiiiiriiniiineninie st sessssessssssessssssessseaes 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........cccccviunnenne 1
7 73120-G06 SNAP RING ... 1
8 73120-G07 BEARING........occ i 1
9 73120-G08 COVER COMMUTATOR END.......ccooiiiiinecinecnenns s 1
10 73120-G09 COVER PLATE AND SCREW..........ccoiiiicinnn e 1
11 73120-G10 CAP e 1
Service Parts Manual Page G-2



Electric Vehicle

ELECTRICAL SYSTEM

2.3
[e]
ch
933
OnE
DE
mH%
NG
os4
ao<s
~

(o]

T

Service Parts Manual

Page H-1



| Electric Vehicle

ELECTRICAL SYSTEM

11 - Includes ltems 12 - 21
13 - Includes ltems 14 - 21

78 GRN
with Lights

Service Parts Manual

Page H-2



ELECTRICAL SYSTEM

L

R

Electric Vehic!e

To 78 (With Lights)
46 (Without Lights)

Page H-3

Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM
Driver Side Passenger Side
[©) @)
1 @ @ 1
BLK| | RED ﬂqpn W’/ BLK | |GRN
YEL | |BLK RE BLK
BLK|| BLU BLK|({ BLU

I il 81 A A
i gy
130 S Y-
83 82 82 83
.~ . s N
\

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

Electric Vehicle

WHT to

Normally
Brake

Pedal

Floor Pan

Common

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page H-5

Service Parts Manual



T

i

| Electric Vehicle ELECTRICAL SYSTEM

Hour Meter Hour Meter

BLACK

H. D. Solenoid

sy /
e S 2
‘/‘

Service Parts Manual Page H-6



| ELECTRICAL SYSTEM

98. 99 Work And Strobe Lights
’ Vehicles Without Cabs
(Driver Side Strut Shown) ( )
97 - Includes Items 98 - 115, 117 and/or 125
Filler Panel 106 - Includes ltems 107 - 115

117 - Includes ltems 118 - 123
125 - Includes ltems 126 - 131

Com

.
7

(103)
YEL or WHT.

121
(103) or 129

WHT or YEL

=
(103) 122 0r 130
RED

Lo ol aitme-§
=7 |

1230r131~

Page H-7

Service Parts Manual



Iectric Vehicle

PR

ELECTRICAL SYSTEM

R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (8 VOLT) coiieiieieeeeeete e see e st esnar s e ssste e sess e ssne e s s ea s e snsnasssnnesenns 6
2 70121-Go1 HOLD DOWN BOLT ...ttt siteseee e sse e seseesssne e ssee s sssse e s st e seses e ssasesssneeenans 2
3 70045-G01 BATTERY RETAINER ...ttt e s ee s e esae e reererrenerennnnnnes 1
4 11027-G1 LOCK NUT, 5/16 - 18 ...ttt sie et ste et re et s e saan e s ae e e se e 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") ..ottt st e e eeeeesnse e e eeseaneeen 1
7 25972-G40 6 GA WIRE (BLACK B") ..eeieeeieeiieeee et s ettt e se e e s e s ee e e s s me e 4
8 00565-G8 LOCK WASHER, 5/16".......oeieieeieeeceeeeecitecceeeeceeeeeteeeseseeeesaeeseseeeeesaessesneeenans 12
9 00702-G2 NUT, 5/16 = 18 ..o cieeeereer et rete et e e s ee e e e e sesne e e s s reesessneeseneessnsneennns 12
10
11 73063-G01 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGEDR) (INCLUDES ITEMS 12 - 21)..ccciecverceeceeevee e 1
12 73082-G01 CHARGER HARNESS ...ttt ees et rne st n e 1
13 73051-GO1 WIRE HARNESS (CHARGER RECEPTACLE)(INCLUDES ITEMS 14 - 21)] 1
14 73051-G03 RECEPTACLE COVER......oooieeeereercee e e e st s eee s cnne e s e s eanans 1
15 73051-G04 RECEPTACLE BOTTOM .....cuiiiiiieneeiesneeersseneesseeeessee e ssn e e s ne s seneeeesaes 1
16 73051-G05 FEMALE RADSOK......coiiiiiiiiiiinimreeseen e e seneesssssse s seesseen e seneeesenesesens 2
17 73051-G06 INSULATOR SLEEVE .....co oottt see s s 1
18 73051-G18 REED SWITCH ...ttt st 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD).........ccccvrrunenn. 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL) .......ccecevvvrrreennen. 3
21 73051-G10 LOCK NUT, #6B-32 ....ciieeeeieiiereeeceresieneseseseseeseseseesssassssssesssnsasasssssess 3
22 14601-G10 RIVET, 5/32" X 7/16" LG ...eeeieeeetee st e terree e st ssveesesst e ssne e e s sne e snneeesnsseeanns 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..iei e re e et cte e s ee e e e e s e e e 3
24
25 22674-G1 FUSE BLOCK ...t etrtesee s teessste s e e s s sn e s e e saeste e e s e enneansesnnans 1
26 71010-GO1 RIVET, 5/32" X 3/8" LG ...ce ittt st st see st s s s e st n e e 2
27 18392-G1 T5 AMP FUSE ... .ottt st e e e s re e e ene e 3
28
29 35211-G01 FUSE BLOCK ...ttt ettt stesvesseesve e s e sne s sae s ssesssaessseesnesssnssnnsenns 1

Service Parts Manual Page H-8




| ELECTRICAL S

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 | 00379-G2 | SCREW, #10 - 24 X 1 1/4" LG cevvrressermereessssseensssssessesssssssssssssssssssescsssssesess 2
31 | 00559-G5 | WASHER, #10..ccmerrrroesmerssssessessssessessesssssesseessssssssssssesssssssssessssssssssssese e 2
32 | 14390-G10 | LOCK NUT, #10 - 24 wooooievvrrssessessssssssssessiessesssssssssssssssssssssesssessssssesssssess o 2
33 | 12914-G1 | FASTON TAB ..ooomoiuerrrisieressesssssssessssssssssssssssesssssssesessssssssesssssssseesssssssseess e 1
34 | 00567-G5 | LOCK WASHER, #10.croscerrrrssmereresssmseessssssssssssssssessssssssessessesssesessssssssssese e 1
35 | 00526-GA | NUT, #10 - B2 cooroiiiemrrrssemmerssssesssssesesssssssssssssssesssssssssessesssssesssssesesessssssess oo 1
36 | 85212-G01 | 15 AMP FUSE ..oomiierrroserenssoseesseesssessssssssessessesssssssessssssssssesssssssssesssssseeessses 3
37
38 | 73030-G* | INSTRUMENT PANEL PLATE INSERT ..coooicerrrmmsemmmrrssssmessesssssssssesessssssesessses 1
39 | 83623-G02 | DRIVE RIVET, 316 X 3/8" LGi...corroriueeerrrsssesssesesssssssecsssssssesessssssessssssssssesesses 2
40 | 71181-GOT | DECAL (WITH LIGHTS) .cooorrosererressesenseesssesesssesssessesesssesssssssssessssssssessseessses 1
41 | 71181-G02 | DECAL (WITHOUT LIGHTS) .ccovrroosmmmrrssssesnsssesssssseesssssssesssssssessssssssseeesses 1
42 | 71129-G01 | DECAL (WITH LIGHTS AND STATE OF CHARGE METER) ...c..ccoccrssccrrurrrree 1
43 | 71123-GO1 | DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER).........cco.co 1
44 | 33636-GO1 | STATE OF CHARGE METER ....ccoovromsmmmnerrssesmonsessssssssssssssssesssssssssesssssseeees 1
45 | 25978-G74 | 18 GAWIRE (RED 6") coccoovrmseeerressseeneesssssssessssssssesesssssssssssssssssesessssssseeeesses 1
46 | 74018-GO1 | STATE OF CHARGE METER HARNESS....c..ocoosiemmrrcsssecmeesssssssseensssssssseeessc 1
47
48 | 33639-G™ | IGNITION SWITCH (WITH LIGHTS)...coooccrssermeerssssmmeersssessssessssssesseesssssssneeee 1

49 | 00568-G6 | LOCK WASHER, B/4"...cooserrrrsosersessssssssessssssssssssssssssssssssssssssssssssssesssssssseees 1
50 | 17137-G1 | FACE NUT, B/4 = 20.cccccoiemrrnsesemsersesssssssssssssssssessssssssesssessssesessssssssessssssssese 1
51 | 17063-G1 | IGNITION KEY (SET).corrsuerrrrrasesrersessmesssssssssssesessssssessessssessessessssssssesssseseees AR
52
53 | 73041-GO1 | IGNITION SWITCH HARNESS...ooovsseverrrrsssesressesssessssesssesssssesssesesssesssssseseee 1
54 | 17618-G1 | WIRE TIE (NOT ILLUSTRATED) ..oooossererrecssemeenesssssssessessssssescesssessoseassssssesees 1
55
56 | 328B0-G1 | HORN....coooriieeeerscssessescssesseressssssssesssssssesssssssssessssssssssesssssssssessssesssssssesseees 1
57 | 00414-G5 | BOLT, 1/4 = 20 X 5/8" LGi.uceverresserrerrsssessssrsssssssssessssssessesssssssssssssesssssessssssesees 1
58 | 00559-GB | WASHER, 5/16" ..coooemeriseemrrrsssessesssssssssssssssesssssssssesesssssssssssssesssssssssssssseses 1
59 | 00891-G2 | LOCK NUT, 1/4 = 20 weovvrooimmrrerrseseresssssssssssssessessssssssssssessssssssssessssssssssssssssees 1

Page H-9 Service Parts Manual



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60
61 17318-G1 HORN SWITCH (INCLUDES ITEM B2) ......cccoiiiiiiiiniinieecnnncerssnnsnsne e 1
62 17318-G2 BUTTON AND NUT ...t e 1
63 19233-G1 HORN SWITCH PLATE ..ot sne s 1
64 14601-G7 RIVET, 3/16 X 11/16" LG (STAINLESS STEEL)......ccccociriiiiiiiiiciiiceineed 2
65 27068-G01 HORN SWITCH BOOT ...ttt 1
66
67 73214-G01 WIRE HARNESS (HORN)......ooicitiiciieerirnis e e e 1
68 73213-G01 WIRE HARNESS ...ttt s 1
69
70 74002-GO1 LIGHT BAR MOUNTING BRACKET (PASSENGER SIDE)......cccceeiiieeneriniennnd 1
71 74002-G02 LIGHT BAR MOUNTING BRACKET (DRIVER SIDE) .......coccvviiivienriienenneenend 1
72 01028-G01 SCREW, 1/4 - 14 X B/4" LG ...oeeoiiteereeereeetnt e 4
73 00414-G6 BOLT, 1/4 - 20 X B/4" LGttt nre st s 2
74 11027-G2 LOCK NUT, 1/4 = 20 ...t ss st s sbssrs s 2
75 74001-GO1 LIGHT BAR ..ot i i 1
76 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ...eereeereeeerin sttt s 4
77
78 73043-G01 WIRE HARNESS (ACCESSORY)....ccccciiitriiiiniiniesis i sseesenes 1
79 17618-G1 WIRE TIE (NOT ILLUSTRATED) .....cotiirieieerte et snesnns 10
80
81 74004-GO1 HEADLIGHT BULB (REPLACEMENT) .....ccoiiiiiriinineinienecee e AR
82 74005-G01 MARKER LIGHT BULB (REPLACEMENT)........ccovotiiernirenrstsie e AR
83 74006-GO1 TURN LIGHT BULB (REPLACEMENT). .....ccciiiiiriritiie et AR
84
85 32739-G2 STOP/TAIL LIGHT ..ttt ettt sne s 2
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....ccceiiiiienieieeeieneee e 1
88 21640-G1 FLASHER ...ttt s 1
89 20965-G3 STEERING COLUMN COVER........ccoiiiiiiirtceesie et saesse s anenennens 1

Service Parts Manual Page H-10



| ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.

90
91 21573-G1 HOUR METER ...ttt ettt e e s st e e e aen e s e s e e s s s e n e e e s snneaeneas 1
92 74019-GO1 BRACKET ....eiiiicctie ettt ret s sttt s s s st s st e s e e et e e s e sans e s e s assnssneennnnnneenans 1
93 00150-G4 SCREW. #10 - 24 X 1/2" LG .eeetiiieceteeeeccceren e ee e s e e nane e 2
94 11098-G7 NUT, #10 - 24 ..ttt sttt e e s s e e s e s mne e e e e s nnneeeaesennensean 2
95 75117-G02 WIRE HARNESS (HOUR METER) ....cccccitiiieieceee et 1
96
97 75354-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 98 - 115, 117 AND/OR 125) ......oooeveererreeseeereeeereereseseenee 1
98 | 75352-GO1 STRUT (PASSENGER SIDE)......eeoeeeeeeeeeseseeeeeeeseeeeesseeeseeseeseesesessseseseeeeees 1
99 75352-G02 STRUT (DRIVER SIDE) ....otiiotiieieesceee ettt er e scsie e ssies s reee s s ee s sesne e 1
100 75346-G01 WIRE HARNESS (WORK LIGHT)...ccicciiiiiereciteicieeeecnneseeneeeseeeessseeesennenes 1
101 75353-G01 BRAGCGE ...ttt e sttt r s e et e st e s s e e e e e s e bt e e e s e e ne e e aeennnes 1
102 75363-G01 COVER PLATE..... et ettisceeescee sttt rtee s s s er e s e s ea s s e s neennnes 1
103 75430-G01 SWITCH HARNESS ...ttt a s 1
104 71077-G** LIGHT SWITCH PLATE ...t ee e e s s e e s smne e s s 1
105 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
106 75365-G01 HARDWARE KIT (INCLUDES ITEMS 107 - 115) i 1
107 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGi....oeieeeeeeceeeeceeeeste e eene e e see e sen e 6
108 00660-G8 WASHER, 5/16" ...ttt e s ese e e s een s s e e s sennesenn 12
109 15121-G1 WASHER, 3/8" X 1 1/4" ...ttt e eeee e e e 2
110 11098-G6 LOCK NUT, 5/16 = 18 .....eeeeeieeeeeeeieeccteeeeesseee e e e s st e e s s e ee e s neneenns 4
M 00918-G3 ACORN NUT, 5/16 = 18 ....eeeiieiierieieeeere e s serese s e s e s 2
112 33623-G02 RIVET, 3/16" X 3/8" LG ...eeeiieeiee e eercser s s eseene e ene e eeeseneee e 3
113 20367-G1 GROMMET ... ottt e e s sae e s e ee e s sae e e s ar e e s nne s sneessenanessmnes 2
114 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...eevieereeeeetereeeetereeesirensese e eesreeseesenees 2
115 14390-G4 LOCK NUT, 1/4 = 20 ...eeeeeeeeecieeeeee et srste st e sene s ee s saa e s e e snne e 2
116
117 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 118 - 123).....cccccteveeeceercrereeeceeennen 1
118 20209-G2 WORK LIGHT (RECTANGULAR) .....eeeiiteceeiee et 2

Page H-11 Service Parts Manual




| Electric Vehicle ELECTRICAL SYSTEM_

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
119 | 00566-G3 LOCK WASHER, 1/2".....oeeveeessesveeesseseeessssssssssssssesessssessssesssessesnssneee 2
120 | 00533-G1 NUT, 1/2 = 13 coeeeeeeeeeeeeeoeseeeeeeseeseeseesmssesssssssessssssssesssssssessssssssnesssssneeee 2
121 | 17317-G1 LIGHT SWITCH.oooeeeeeeeseeeeeeesseeseeeessesssssssssssssssseesssssssssesssssssssssssssene 1
122 | 17902-G1 TAB ADAPTER .....oeooeoeeeeeeeoesseseeersssesssesssessssssssssesssssssessssssessssssssnessonns 1
123 | 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)..errvveeerreessreessesssssssesssssssssesssssssssssssnene 1
124
125 | 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 126 - 131).....overereeeeereersrerereene. 1
126 | 20394-G1 STROBE LIGHT ..oooeveoeeeeeeeeseseeessssenssssssessesssssssssssssssssssssanesssssssneees 1
127 | 00379-G4 SCREW, #10 = 24 X 1/2" LG c.oovrrreeeessesveeessesseesesssesssssssessssssanessssnneeees 3
128 | 11098-G7 LOCK NUT, #10 = 24 ...ooooreeeeeeseeeeeneessesssssssssssesssssssseesessnssesssssnsneees 3
129 | 17317-Gi LIGHT SWITCH..ooeeeeeeeeeeeseeeeessseeeessseeessssemasssssssesssssssssssssessssasessssanns 1
130 | 17902-G1 TAB ADAPTER .......coooomieveeoesseessesssssssssssssessssssseessssssssssssssssessssssssssssnns 1
131 | 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)...vrrvveeerrersesessessssssssesssessssmssssssnsnessssans 1
132
133 | 35213-G02 | GROUND STRAP, 16" (EE ONLY).......rveeeereeesemsesssesesssnesssssssssssssssssssesssssnnesesd 1
134 | 00426-G8 BOLT, 3/8 = 16 X 1" LG urrreeeeereeeeeeoesessssssseseseessssssssssssessssssssesssssssesssssansnsssssens 1
135 | 00560-G1 WASHER, 3/8" ......oooooeeereeeeeeeseesseensssessssssssesssessssssssssmsssssssssseesssssmsssssssssssssssssss 2
136 | 11098-G4 LOCK NUT, 3/8 = 16 ..ooeremrveeeessessseseseessssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1

Service Parts Manual Page H-12



| ELECTRONIC SPEED CONTROL - HD Electric Vehicl

1 - Includes Items 2 - 22

N
COVER INSTALLATION ,’]

v[ 4
—
e

(@

3 Silver
line on
diode

must be
oriented as

CONNECTION DETAIL

Page J-1 Service Parts Manual



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRONIC SPEED CONTROL -

HD

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73055-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 23)..... 1
2 73060-G01 ELECTRONIC SPEED CONTROLLER..........ccoeiiiriiinececscsine s 1
3 74014-G01 CONTROLLER MOUNT ...ttt essessenaens 1
4 00414-G5 BOLT, 1/4 - 20 X 5/8" LG. ...uerverceiiicncintcrnn e 4
5 00559-G7 WASHER, 1/4" ... 2
6 11027-G2 LOCK NUT, 1/4 = 20....cueiiiiiiiinieciccsstnrcs e sns s 6
7
8 20468-G1 SOLENOID (INCLUDES ITEMS 9 - 12) ....coceiiiiiricnctricceceeneeeeese e 1
9 * LOCKWASHER, #10......ccointinirinniicsnse e s 2
10 * NUT, #10 - 32 2
11 * WASHER, 5/16" ..ot 2
12 * NUT, 5/16 = 24 ...t 2
13 30353-G1 DIODE, BAMP.......otietctctrr s 1
14 21764-G1 RESISTOR ...t 1
15
16 73095-G02 WIRE HARNESS (CONTROL - HD)....cooovuiiriiniiinenicncsiescetsecscneanns 1
17 73269-G01 WIRE HARNESS (POWER) .......ccontiiriiicintcrinccccsescscccinss s 1
18 | 25978-G8s 18 GAWIRE (RED 9") .oovveereeeeeeeeeserereessesessseseessenesessesasessesesesssesssesesensseens 1
19 25972-G02 6 GAWIRE (BLACK 6", SOL = B+) .ccueueuiiiirinieeeesisstee e 1
20 | 25978-G10 18 GA WIRE(BLACK 6", SOL - B-) oo rreeer e seeeesesseeesesseeessssseeesesseeeseesoe 1
21 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi. ...uccertiiririiiiinnnisissc st nsnsnns 4
22 11027-G1 LOCK NUT, 5/16 = 18.....uiiiiiiiirciscsssnrcsn s s 4
23
24 23723-G2 COVER. ...t 1
25 16469-G1 WASHER, 1/4" ..ottt 1
26 14419-G1 WING NUT, 1/4 = 20 ..ottt 1
27 28326-G02 GELTEK STRIP ...ttt e snenes 1
28 17618-G1 WIRE TIE .ot 2
29 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi. .....ueeriiiiiieeniireetset et sesae e eneens 4
30 11027-G2 LOCK NUT, 1/4 = 20 ...ttt et ee s sa e 4

Service Parts Manual Page J-2



Electric Vehicle

FRONT SUSPENSION

Se

m\/ T

GL pue g1 - G swe}| sepnjou] - |
01 ‘6 Sway| sepnjou] -
21 - ¥ swe)| sepnjoul - €

cl

Service Parts Manual

Page K-1



FRONT SUSPENSION

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-Go01 FRONT AXLE ...ttt creeest e s cte e cee e s se e s s sseeesesseeesneesenneesensesssnnseesans 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)..........cc...... 1
4 * SPINDLE (DRIVER SIDE)........ttiiiieieriercsee et seeseveessee s e sseessseeseessnnas 1
5 16623-G1 BEARING ...ttt st s st en e s ee st s s e e sn e s se e s ne s snn s nenns 2
6 10389-G3 GREASE FITTING, STRAIGHT ....cccceievirirreeerreeseerrseessaeeeeeseseeseeesssanssseens 1
7 25146-G1 GREASE SEAL ......cooitieieccieectesevtesteseseessessseesseeseseeseseesesssssssssssesssessssessanes 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10).....ccccccvvvevrererrreerieeennen 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi...ccceeereeiceercreereceeeceessseeesneseseeessnessnned 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE)......ccccccvvvrvrveriveeerenens 2
11 12093-G1 SLOTTED NUT, 1 - 14 ... eeeccierteee e seeeeeescee s et e esaese s e esas s se e ssneesnnensneas 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG cceeeeeeeeeeceeecerceeeceeeseseseesesssseesenesssseessnnes 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 12,15) .| 1
15 * SPINDLE (PASSENGER SIDE) ....cctvviriteerirceereeseeseeseserressseeseesseessessssanes 1
16
17 12091-G2 SPINDLE CAP ...ttt see s ee st s e s sse s s n s s snessan e e s snne s nenesnns 2
18
19 70327-G01 KING PIN, 1/2 - 13 X 5 1/2" LG oottt ssee s e e s eneas 2
20 00571-G5 WASHER, 1/2" ... ettt ree s e st s e s sne e s e s e e s ens J— 4
21 70328-G01 KING PINTUBE ...ttt rteertrtes s sree s e s e e s e e st esasseessn e s e e s e s e e snees 2
22 16982-G1 THRUST WASHER, 7/8".....ccc e eeerieeesree s s seesceeesseessieesssesssneessseeseessnessnnassnennnd 2
23 14390-G6 LOCK NUT, 1/2 - 13 .. ettt stte e eesse s sessssneseae e ssse s ses e s saesennessananssnsenanes 2
24 10387-G2 COTTER PIN, 3/32 X 1" LGi. ..eerceeerceereeereerereeecerseseesseessseesssressssessssssssessesssansnnes 2
25
26 70324-G01 SHOCK ABSORBER .......covviiciecierincttrceeseesesetsssesesesssseesessesssesessnssssessnsesanns 2
27 10435-G1 SHOCK ABSORBER WASHER .........ccccriereiereerrerstsseesceeeeeessssaseseesesseessesans 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccccvrtirrecrenrececeennecseesessesnees 8
29 00532-G6 NUT, B/8 = 24 ... tetrcte e et st esae s see e e e e e sas e e be s b e s e e s ae s s snn s 4
30

Service Parts Manual Page K-2




| FRONT SUSPENSION | Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-GO1 LEAF SPRING (HEAVY DUTY) ...eciritiiirirciienircsrnsnisssissesssnse s ssssessssssnes 2
32 70540-G02 SPRING PLATE......oo it enasssessessas 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt sse st 6
34 00734-G1 LOCK INUT, 7/16 = 14 ...t sas s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ot 6
36 70163-G02 SPRING PLATE.......coiitittitirerirsis s s s s b sans 2
37
38 14723-G1 LUG NUT, 1/2 = 20 ess s sss s sss e s s 8

Page K-3 Service Parts Manual



—
A

s

| Electric Vehicle

FRONT SUSPENSION

s

—

Service Parts Manual Page K-4




| REAR AXLE Electri

1 - Includes ltems 3-9
2 - Includes ltems 3 - 9

Apply a light coat of moly grease to
male spline before assembly. Reference

part number 16.

NOTE:

. L /:“)\

TN

GERINS

AN ,

L j

“‘\/'f, // "l.\ g %ﬂ 'i‘w
| b
i 7

9 5 5% 6

3
\)\,\,)));‘,\,

5

Page L-1 Service Parts Manual



I Electric Vehicle REARAXLE I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73176-GO1 REAR AXLE ASSEMBLY, 12.44:1, XT (INCLUDES ITEMS 3 - 9).......cccccvnveuennd 1
2 73176-G02 REAR AXLE ASSEMBLY, 14.87:1, XI (INCLUDES ITEMS 3 - 9) ......cccevuvuuennae 1
3 20377-G03 AXLE SHAFT (DRIVER SIDE)......ccccvoitiiininiincssicnnesnnses e 1
4 20377-G04 AXLE SHAFT (PASSENGER SIDE)....c.cooviimiiiiiininnissrcin e 1
5 25228-G1 DIFFERENTIAL COVER ..ottt 1
6 25226-G1 FILL/CHECK PLUG ..ottt e s ses e nnne 1
7 25227-G1 WASHER ...t s 1
8 15558-G1 BOLT, 5/16 - 18 X 3/4" LG ...ooeceiiiccrcti e 10
9 73050-G01 VENT e 1
10
11 24261-G1 BUMPER SPLINE ...ttt 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG ottt st 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt 3
14 00559-G7 WASHER, 1/4" ... 3
15 27327-G01 CLAMP ... e e 1
16 28095-G01 MOLY LUBE, 2 OZ......ooceeieeercreerer ettt ssss s sssssnsesssssaees AR

Service Parts Manual Page L-2



REAR SUSPENSION

Electric Vehicle

Page M-1

Service Parts Manual



|Ele REAR SUSPE

SION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 70324-G01 SHOCK ABSORBER ......coooiiiettrceiecntinrc s s 2
2 10435-G1 SHOCK ABSORBER WASHER........cccccciiminiinicnecnc e 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ..........coccooiniiiiiiniiicccee 8
4 00532-G6 NUT, 3/8 - 24 ...t s 4
5
6 70247-GO1 LEAF SPRING ...ttt s 2
7 74124-G01 "U"BOLT, 3/8 = 16 ...t 4
8 00560-G1 WASHER, 3/8" ...ttt et b e s 8
9 11098-G5 LOCK NUT, 3/8 = 16 .cuuiiiiieiitcecnicrteesie sttt sss s 8
10
11 70289-G02 SPACER ...t e 4
12 70291-GO1 RUBBER BUSHING..........cootiriiciisntnicnen e 12
13 70290-GO1 SHACKLE PLATE ..ottt s ne e ns 4
14 00429-G4 BOLT, 3/8 - 168 X 3 1/2" LG ettt enen 4
15 11098-G5 LOCK NUT, 3/8 = 16 ..cvieiiriiicriniciiniiin it sae s sne s 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi...coeviieiriiiierecieceneecee e 2
18 12262-G1 LOCK NUT, 3/8 = 16 ...eiieerireiiiiicitisinic st sne s sae s se e nesnens 2

Service Parts Manual Page M-2



| SEATIN

1 - Includes ltems 2 - 30

rAEE models only

Weldment
For EE models only

Page N-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION Qry.
1 71665-G** SEAT ASSEMBLY (INCLUDES ITEMS 2 - 30) ...coovrieerrcerenenereeesneeeseesseessenened 1
2 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 - 11).ccccvciiieccriieneennen 1
3 71602-G** VINYL SEAT BOTTOM COVER......ciiiiiircirrcrerrctte e 1
4 71012-G01 VINYL TRIM (SEAT BOTTOM) .....corittiiiiiiicnrinenre s seeens 1
5 71610-GO1 SEAT HINGE...... .ottt s 2
6 00720-G08 SCREW, #12 - 14 X 1" LG. eceeoeriieirreree e rere e s e 6
7 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....coocoiiieeeree e 1
8 71702-G01 HIP RESTRAINT (DRIVER SIDE) ...c.cciiicerieeceenneereeeneeesneeeee e 1
9 00414-G8 BOLT, 1/4 - 20 X 1" LG c.eieeeeerceereeetercertrsesseessssaes s eesesseneesne s esensneses 8
10 00565-G7 LOCK WASHER, 1/4"......o ettt see e s s 8
11 00559-G7 WASHER, 1/4" ...ttt s s e sse e e s s an e s nn e 8
12
13 71662-G01 SEAT BACK SUPPORT BRACKET .....ccceiieerciecerreeerireeee e e eseeans 2
14 13728-G1 RUBBER BUMPER ...ttt 2
15 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LGi....cccceeeierreerrreceee e 2
16 00559-G5 LT | =2 TR 2
17 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGi. ..coeieeeereeereers et sen e s sesssnnes 8
18
19 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 20 - 21) .c.covvviriinec e 1
20 18144-G** VINYL SEAT BACK COVER ..o 1
21 18868-G3 PLASTIC SEAT BACK COVER .......cciiiiiiireerreecrceerecrenneecssnsnenand 1
22
23 16705-G1 SCREW, 1/4 - 20 X 1" LG c.eeeeiiireeeeererr e ssee s e e saee s s 4
24 00565-G7 LOCK WASHER, 1/4" ...ttt 4
25 00559-G7 WASHER, 1/4" ... ettt ettt s e e s st e e s e s 4
26
27 71762-G01 SE AL .ttt e s e e s e e s neneneeene 1
28 17074-G1 BUMPER ...ttt e s e e 2
29
30

Service Parts Manual Page N-2




| SEATING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicl

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 74221-G01 | SEAT LOCK ANGLE (EE ONLY)..oouivuerreeeeeeeeeeeesesseesssssessesesseeseseseseeesssesnseseed 1
32 01024-G01 “U" TYPE NUT (EE ONLY) .ottt sttt s s an s seste s ssnesas s s s enea s s 1
33 XXXXX-XX BOLT (SEE ELECTRICAL SYSTEM)...cceeiiiieeeeriieeeeeceesenesee s e senee e e eens X
34 XXXXX-XX WASHER (SEE ELECTRICAL SYSTEM) ...c.evtieiieriterreereeseeeseeeessvessseneeesans X
35 XXXXX-XX NUT (SEE ELECTRICAL SYSTEM) ....cotiiiiiirerencrresceeeseceesseseeesseessseeessnnens X
36 74220-G01 LATCH SUPPORT BRACKET (EE ONLY)...cciciiiieeiteicetenseee s eseeessseresessensssnnss 1
37 01023-G01 TORX SCREW 5/16-18 X 1" LG (EE ONLY) ..ottt 1
38 00559-G8 WASHER, 5/16" (EE ONLY).....ciciiiiiiiieceericeer e sseneesssenensseesssen s s ssnessnnenesnnes 1
39 18315-G1 SELF-LOCKING FASTENER, 5/16" (EE ONLY) ....covviiriiiirirecrie e sene e 1
40 00114-G6 SCREW, 1/4 -14 X 3/4" LG (EE ONLY) ..eeirieeiccrerectiere et s e s e s e e e 2

Page N-3 Service Parts Manual



SEATING

Service Parts Manual Page N-4



STEERING

Electric Vehicle

(8

Front of Ve

1 - Includes Items 2 - 34

2 - Includes ltems 3 - 6

20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 49
47 - Includes ltems 48 - 49

57 - Includes item 58

64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes Items 71 - 72

hicle

*NOTE: Remove bolt and
determine length
required before
ordering! Use of
incorrect length
could damage

housing (item 2).

Page P-1

Service Parts Manual



Electric Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34)........... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...ccoeuvirieeeereereeeenereresennnnns 1
3 * SLEEVE BEARING .......cocotretereeerrireseerreesces s s see s seessneessne s e e eaeseneanns 1
4 * SLEEVE BEARING ..ottt ssse e e sssee s 1
5 * FLANGED BEARING ......cocctiiireerierereeereeee e st se e ennas 1
6 10389-G3 GREASE FITTING, STRAIGHT .....coccireeeereeneeneeeneeee e seee e s e eneens 1
7
8 00426-G6 BOLT, 3/8 - 16 X B/4" LGi. .cccueeirereririereerenieseseesssteesssenessesesssssessesssssssnsesssnssens 2
9 18456-G1 GREASE FITTING, 90° ....uoiiieiiiieisrrienieee e seeessenniessssenesesreesesaeesessssssssnsessanns 1
10 70177-GO1 RACK GUIDE COVER.......coiiticteieenernecrere st s seeseenesesnesensssassssessssesssesssnas 1
11 70225-G01 GASKET ...ttt r et e s st e s s e s s e s sme e e b e e s s ne s e san e e s eneaesanns 1
12 70178-GO1 COMPRESSION SPRING........cccoorrirrireeerieres e sseessseessseessesesssssnessssssesasns 1
13 70179-GO1 RACK GUIDE ........eiiiieeeertieceernteneesestss e s sssae e sesee s e s e s e ee e e sese s semeseneesensenas 1
14 11391-G1 HOSE CLAMP, 1 /4" ...ttt st 1
15 70041-Go1 RACK COVER .....ccooeeereteieetccreeesnenssesesese s s sne e s sas s s s sanesesasssasasssesssasssnesenes 1
16 11391-G1 HOSE CLAMP, 1 /4" ...ttt s e s ssesnans 1
17 70183-Go1 BELLOWS ...ttt srrcee st ssane s sse s s see e sne s e s s e s e s sne s e e e e e s e e esns 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt sesr s s esesse s rassssnan e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)......cccccevecmrieennerenennens 1
21 70297-G01 GEAR PINION......ccoctiiittiriitircreeecerisessensesseeassansessssessessansessnnessssssssanes 1
22 15112-G1 BALL BEARING .....ccovviiicererreirecreeresresseesssssnes s sesnne s s e ssnnesssneessssnsssans 1
23 70190-GO1 EXTERNAL RETAINING RING .....ccoccveerierireerenntreie s s e e seeesseesend 1
24 70298-G01 STEERING RACK .....cctiittrtrcttrcne s ssetssseessssessseesssnessaeseneesssnssnnnss 1
25 70192-GO1 RACK BALL END ........coiiietireeeeceneeeerereeessne s sesseseesnneseesssessnsessnesend 1
26 00532-G8 NUT, 7716 = 20 ..ottt st st se s ss s e s e e s e e s ane s nn s 1
27 18456-G1 GREASE FITTING, 90°.....ciicceirereeeremereeseresseesssseseseesssesssessensesssessnness 1
28 70466-G01 RETAINER...... oottt ee s s e sssne s s n e sse s sne s aesennennd 1
29
30 70184-G01 IDLER ...ttt s te et v e s e e s e st esa e e se e s ne e s e e e s s e sse e sne e et e e s e enneensnan 1

Service Parts Manual Page P-2




| STEERING

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 70216-G01 THRUST WASHER, 1 1/2" ...ttt ssee e see e s eeseaesaneas 1
32 70195-G01 THRUST WASHER, 7/8" ......oo i ssnessnessns e ssssssssnsssnnans 1
33 00734-G6 LOCK NUT, 7/8 = 9..eeeitercitercertisireeesssnrsesssee s s e s saeess e e s s eneesesnsssssnnessssees 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG. ...ccvteiciieiiieereereseirtnesceeesssesssssessssssnssssens 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) .....cccccevecerrcnnnnd 1
37 14322-G3 STEERING SHAFT ...ttt srensteseeee e s es s stessse s e sesssessnesssesssnsnnns 1
38 70333-G01 STEERING COLUMN .....cooiiiieeiiriererersseneese e s e ssanesssssseesssesssnessnsesssnsons 1
39 70558-G01 COUPLING ......cociereetrcetrsts st e s e s eesssesese s s ee s e e s eseessaessseessnssasssnnsennns 1
40 00550-G1 LOCK NUT, 1/4 = 20....iiuieeceeecirciescersceescessssesssesesseessss s sesssssssssesesssensessssenses 2
41 70227-GO01 BOLT, 1/4 - 20 X 7/8" LGi. «cueeeeeeeieeeeeeecrieerceesresesesseneeessssesesseseessansssnnsessnnsens 2
42 01022-GO1 SCREW, #6 - 20 X 5/16" LGi.......cocereeeriereeercercrnreresserereesersesseesssssssssssssssssssees 1
43 70223-G01 GASKET ...ttt et st e s e e s e et e e st e s e e e s s aeaeesseesesssasessneesesanessnnes 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ........ceovrrrcrrrcerrcerreernceennens 3
45 00878-G1 LOCK WASHER, 3/8"........ccoirtrereerinereseesstensstsseeseseesseesensessersssessssessssesssesssnes 3
46 70466-G01 RETAINER........o ottt rer e reee e seee e s ser e s e r e e sssnnnasssaess s snes s nnessnnnesas 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) .....ccccecevererreerecnnnne 1
48 * STEERING COLUMN BUSHING........coooeiverircrrerrrceereeeseessnesseseseend 1
49 * SHAFT SEAL ....tieereecctrerrerrteste st seseeseee e st e ssesssnasssaessesesessasssnsanns 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG .eueereeeersstercceeeecvetessneesseessssss e s st e s ssane s senaessesmnesanns 1
52 00734-G3 LOCK NUT, 7/16 = 20 ...ceeeeeiiceeeccceessste s scnesscstesseseessseesssssnessessesssasessessnssssasansans 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98)............. 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.) ......... 2
55 00566-G2 LOCK WASHER, 7/16".....occceeeeereceeeiereseesceesesessseesssesseeessssessssseseessssssssssansssnsssans 3
56
57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58) .....cccceiiiirercceereerreeecreecsneeceeseneend 1
58 * HUB . ..ttt st sttt s e s e e st e a e e s e e s s e e e e e ne e e ne e sne e nenand 1
59 14390-G2 LOCK NUT, 5/8 = 18......oiticeiereeriercetsceesseesssesessesssessssnssssssssssssssssssesensensasessssenes 1
60 27102-Go1 CLIPBOARD.......ccoirteeeetrtesiercseees e seessesssesss s e sseesseeenessssssnsessessnsnsesssensasnsenses 1

Page P-3 Service Parts Manual




Electric Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00999-G01 SCREW, #8 - 18 X 7/8" LGi....esuereecrriiniiirnis e ssssssse s 2
62
63
64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....cceoiiiiiiinicnerinenneeenns 2
65 70583-G02 THREADED TUBE WITH FLAT .....oooiiiiniiiicn it 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT .....ccoitiiiniini s s 1
68 50209-G2 SLOTTED NUT, 7/16 - 20......ciciiririniniennicncesnsssssss s 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......ccccvirriiriiinccercccene 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72) ........ 1
71 50641-G1 RUBBER BOOT .....ooiiieiniiiccciinnnrnne s ssssssesssssnsnd 1
72 50209-G2 SLOTTED NUT, 7/16 = 20.....ciciciiririinirisiisinnis s s 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cocceimiirircieiccinccnene 1
74 10389-G3 GREASE FITTING, STRAIGHT ...ttt 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LGi.ccetiiiriricicicinnesiessesessisesesss s sne s sane 2
77
78 50209-G2 SLOTTED NUT, 7/16 = 20.....utiiiiceiricniiiis et nsncsse s s sssessiessssnsssssssanenes 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG .cortiririinieiineinisinsnnieneesn st sses e eneas 1

Service Parts Manual Page P-4



Electric Vehicle

S

1 - Includes ltems 2 - 42

Page Q-1 Service Parts Manual



TRUCK BED, MANUAL LIFT

Bed Frame

Service Parts Manual Page Q-2



TRUCK BED, MANU

AL LIFT

hicle

E

Electric Ve

i

74 - Includes ltems 75 - 78

80 - Includes ltems 81 - 102

Passenger Side

87
%pr?é“‘gésed) Driver Side
86 82
Page Q-3 Service Parts Manual



Electric Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 71711-G03 TRUCK BED ASSEMBLY, 40" (MANUAL DUMP) (INCLUDES ITEMS 2 -42)..] 1
2 71719-GO1 BED FRAME, 40" ... iiciiercertretenneessresse e seeessee s eesseasssessssesssnesannasanas 1
3 71714-G01 SIDE PANEL, 40" (PASSENGER SIDE) .......covvciiiiiiiieecieercererer e s 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE).......iccciieiterireieeerere s cee e see e e enees 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...ccvrciereereereceeseenesecee s e s s see s see s ee e ssenesenneens 8
6 00915-G1 BONDED WASHER, 1/4" ...t s eee st ss e e nesnee e 8
7 00559-G7 WASHER, /4"t sttt reee et e s e s e e s st e e s e e e sennneannns 8
8 14390-G4 LOCK NUT, 1/4 - 20 iieceerceesceieierecetecetseceese e sstessseessseesseessesssessssesensesanns 8
9 14601-G8 RIVET, 3/8" X 7/16" LG. (ALUMINUM) .....cctreeriieeceeeeenree e eeesseeesneseneas 2
10
1 71717-GO1 D Y = SR 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LGi.....veeieeer e eeceeeecete e s e e s e e aee s es e s ee e e ens 4
13 00915-G1 BONDED WASHER, 1/4" ......oo ettt rcste st e s e s s e e s e s s 8
14 14390-G4 LOCK NUT, 1/4 = 20...ciiieeeecieirtes st ssetercee s ste s s sane s s ae s s ne et e e s s an e sesnes 4
15
16 71837-G01 POST (PASSENGER SIDE).......ccovtierierniiniiinrereeeseneessrssessssessssesessessessenees 1
17 71837-G02 POST (DRIVER SIDE) ...ttt s e s s 1
18 71718-G01 END CAP, 1 1/2" .ttt e s e s e e e s e s be e s an e s asn s 2
19 71838-G01 RUBBER BUMPER .......ooiiiieeeccete st scres s see s e se e e s e e sn e s e 2
20 16705-G3 SCREW, 1/4 = 20 X 3/4" LGi...oeeeceeeeeeeeeciereeereivenesssaessesesssnseessses s sanssensesns 4
21 00915-G1 BONDED WASHER, 1/4" ...ttt e eccete s st e e e s se e e sneeenanee s 4
22 00559-G7 WASHER, /4"t et e e e e st e st e s e e e e s sne e e e nne e enenneeeans 4
23 14390-G4 LOCK NUT, 1/4 = 20....cciicceeeceeceeesiescieseesen s e s eessae s s e e e e ssse e sssessssessnnsnes 4
24 13437-G8 LOCK SCREW, 3/8-16 X 2" LG ..ccuvirceirceeicerrceee e srerssresssesssee s e s seesnas 4
25 11027-G5 LOCK NUT, 3/8 - 16....ccceieeiieeeeenceesetesesssreseseesene e e sssssnesee s st e s neesnnnsnes 4
26
27 71732-G01 TAILGATE . ... oot cctee et et e s te e e ssaeeessse e s e sas e e s e seesessseeesseesnseenssnsnen 1
28 27666-G01 HINGE ...ttt st sttt s e s e s e s e e s ene s b e ne e e s e e seaesneeenseennes 2
29 01002-G08 SCREW, 1/4 - 20 X 1" LGi.ueieceeeeeeceerctesteerreeeseesceessnee e e saessneseseesnsesneens 4
30 00559-G7 WASHER, 1/4" ...ttt st et a e e et s e e e nne s san s 4

Service Parts Manual Page Q-4




T

TRUCK BED, MANUAL LIFT Electric Vehicle

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 14390-G4 LOCK NUT, 1/4 = 20....ciiceeiiieeeetescrteesrer s s ssee e e e s saee s e e e s see e s e s e e senee s 4
32 71748-GO1 TAILGATE KEEPER ...ttt sttt eeteses e s s sae e esne e s enee s e nn e 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..cueereereeectesee et sseeessse s seessenese e s snesen e e sans 1
34
35 71083-G01 TAILGATE CABLE ...t eseee e s sne e sen s s e s ee e san e s 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG. «.cccceveecrreecee e 2
37 00915-G1 BONDED WASHER, 1/4" ...ttt sctereee e s et s e s s e s aneen 2
38
39 71794-G01 LIFT HANDLE ... ettt cer ettt e st s es e s sne s s e snese s e e e se e se e s nsnesennnens 1
40 00976-G08 SCREW, 5/16 - 18 X 1" LGi.eiiuierceeeeeciicrerrcinesessseesceessseesseesesesssnesssesssnesnaes 2
41 00559-G8 WASHER, 5/16"...... ettt e et e s te e e s e s e ee e s ese e e s seesesneeesand 2
42 11098-G6 LOCK NUT, 5/16 = 18ttt et s e et s ene e s ene s e s e s e e e 2
43
44 70396-G01 21T o LY PSSP 2
45 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG .ceiiiiieceeeeeieeeeteeseceesseesesee e ee s snenee e 6
46 00559-G8 WASHER, 5/16" ... ceirieeieeritescrectes it s ese e sne s sae st e se e s s e s re e ne e ene s sensneenns 6
47 11098-G6 LOCK NUT, 5/16 = 18 ...eieeiceieercer st ssaee s st ss s s e s sne e s sn e sae s r e e s enes 6
48 70291-G01 FLANGED BUSHING .......coootiiiirieeicirsver st erenesee et ses e seesessensae s se e e e e e smeesnes 4
49 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi...eeiettieeiereceescteesecee s ctnessses s ssesessss e seseesasnnesans 2
50 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ....eeiiieereeerere s rresseeee s s sssee e seneeseenesenane 2
51
52 71831-GO1 BED LATCH ...ttt rre st st e e s ee s ae e e s s e s s raa e sese e srna e en s neeanns 1
53 71704-GO1 HANDLE GRIP ...ttt sttt s e s s s e s e e s ae e s e s s 1
54 71827-G01 LATCH BRACKET .......uticiieiriierceeseeesssessste st escresesessssnesssessssssssesssses ssesseessnessans 2
55 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ...veveieeeeeceeeeecceereeesevesseessse s see s seesneenns 4
56. 00559-G7 WASHER, /4" ...ttt te s et e s e e s s e s s e s s e e st e et e e sanesennas 4
57 14390-G4 LOCK NUT, 1/4 = 20 ...uiiciiitiictrciecceesceeseeseessassnsssssesasaesssessssesssessnnesssasanssesnes 4
58 71707-G01 EXTENSION SPRING........cciitiiteiirrerce e rcrtssseeseseesee s ssse s sresesesssasssse e s e eesanesnns 2
59
60 71766-G01 CATCH BRACKET ... ceirtieceecierreeeeesne e e stesseessesessessssessasesasesssesessnssssssssens 2

Page Q-5 Service Parts Manual




TRUCK BED

MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 00414-G6 BOLT, 1/4 - 20 X /4" LG covvvoreveeeeeeeeeseesesssssessesssssesessesssssssssssssssssssasessssssnsens 4
62 | 00559-G7 WASHER, 1/4" ....oooeevreeeeeeseeeeeessessssessssesssssssssssssssssessasesssssssnssssssssssssassssnesanen 4
63 14390-G4 LOCK NUT, 1/4 = 20 cooreeereeeeseeeseeeeeeessessesssesssessssessssessnsssssesssessssssssssssssssnnsens 4
64
65 71673-G01 | PROP BRACKET ....oooeeeeeeeeeesssessesssesssssesssesssssnssssesssssssssssnssssssssssesassssnnsssns 1
66 | 71657-GO1 | PROP ROD .....oooeeeeeeeeereeessesesessssessssessssssssssssessssssssssssasssssssassssassssnnssssessaseees 1
67 | 00560-G3 WASHER, 1/2" .....ooeeeeeeeeeeeeseesssesessssssssssessssasesssssssessssessnssssns s sssssssssssanessans 1
68 15121-G1 WASHER, /8" ......ooeeveeeeereesssseesssssssesssssssesssssssssssessssessansssessasssssssssssssasessnnes 2
69 10387-G3 COTTER PIN, 3/32" X 3/4" LGiuu.vvereeereereerseeeeesessseessesessssssesssssessssessssssasssssnssans 2
70
71 71901-G01 | DECAL (E-Z-GO) corevvrrreeeeereneeraessssssssssssssessssssssssssssssssssssessssssssosssssssssssssnssanees 1
72 | 71771-GO1 | LABEL (TILT WARNING) w...oorvverererereeeeeesseessssseseesssssssssssssesssssssssssssessasessneess 1
73
74 74035-G03 | BED LINER KIT (INCLUDES ITEMS 75 - 78) c..ouvveererereereseeessssesessssseessnsesssenns 1
75 | 74234-Go1 BED LINER, 40" ........ovorereeeeeeseeeesseessssssessessssesssessssssssssesssssssassssnssssnsssessans 1
76 | 74235-Go1 TAILGATE LINER .....ooovvereeerseeesesesseessssssssssssssssssssssessesssessssssssasessnssssnsess 1
77 18436-G1 RIVET, 1/4" X 3/8" LGiu..ooevveereeeeesessssssssssessssessssessssessssssssessssessassssassssassssanssss 4
78 14601-G10 RIVET, 5/32" X 7/16" LGiuurrvvereeveeeesseesessssessssessssessssssssssssssssssssssssssasessasssssnns 6
79
80 28334-G01 | RAMP KIT (INCLUDES ITEMS 81 - 102).....commeereeeereeresessssessssnssessesssssnssanee 1
81 28331-G01 RAMP SUPPORT (PASSENGER SIDE).........ovuverrereresressessssmesssesesesssssessens 1
82 28331-G02 RAMP SUPPORT (DRIVER SIDE) ........ccvveueeveeeeeeeesesssesssssssessssesanssssessens 1
83 00438-G8 BOLT, 5/16 - 18 X 1" LG .eevveereeesceeeseeeesssesesssssssssssssssssssssasessessssassssnssans 2
84 | 00559-G8 WASHER, 5/16"....c..veorveaeessiesessesesssssesssssssssssssssssssssessnessassesnssasssssssssnsess 4
85 11098-G6 LOCK NUT, 5/16 - 18....ceeeeverreeereessaeeeseseeesesssssesssssesssssssssnsssssnesssnsesssnssssanns 2
86 | 00428-G6 BOLT, 3/8 - 16 X 2 8/4" LGi...cooeveenreeeseseneessesssesssnsssesssessssssssesssessassssessans 2
87 00562-G WASHER, B/8".......oeveeeeeeeeeesessesesessessssssssssssesssssssssssesssssssassssssssasesssssssnsess 6
88 11098-G5 LOCK NUT, B/8 = 16..ucrevermeeercrreesssesesesesenssssessssesessesssssssssssssssssssssessssasssanns 2
89
90 | 20264-G1 UPPER RAMP.........ooreeeeeeseeeseeeeeeeeseessneens et eer et ses e sneeed 1

Service Parts Manual Page Q-6




| TRUCK BED, MANUAL LIFT Electric Vehicle

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 20257-G2 LOWER RAMP ......oooerreeessseessessessessssssssssssesssssnsssssssssssssessssssssssssessesnie 1
92
93 | 20252-G1 PIVOT (PASSENGER SIDE)........oooomrreeessmmesessssmessssssseesssssnseessssssnsessssssnn 1
94 | 20252-G2 PIVOT (DRIVER SIDE) -....ooeveemeeseeereesseeesssesssessssssseessasesessasesssssssssssssessssnans 1
95 | 00427-G8 BOLT, 3/8 - 16 X 2" LG vveerreeeereeesseseeessssensesssenessssensessnnees . 2
96 | 00562-G1 WASHER, B/8".....ooeeveeoeeseeeessseeemsessseessesssssessssssessssssessssssessssssessssessssssnneees 4
97 | 20275-G1 PIVOT SPACER ....oovoorreeeeessereessssesesssssssssssssseesssssssesssssnessssssssseessssananeees 2
98 | 11098-G5 LOCK NUT, B/8-16...cccureveeeeesneeeresssesssssessssessssssssssssssssssssassnsssessssnesssssseeees 2
99 | 00439-G6 BOLT, 5/16 - 18 X 1 B/4" LG cvveoevreereeeeeeesesessssesssesssssssssssssssssssesssssnsssssns 4
100 | 00569-G2 WASHER, 5/16".....ooevveeeeeeeeeeessssesessessesessssssssssssssssssssssssessssssseesssssssesssssnns 4
101 | 00559-G8 WASHER, 5/16".....coreeveeeesseesssenssessssssssssssssssssssssssssesssssssssssssssesssssasssessssns 4
102 | 11098-G6 LOCK NUT, 5/16 = 18.....ceeereeeeeeeeseesesesssesssssssssssssssssssssnssssssssessssanessssasessssnnns 4
103
104 | 71517-G02 | BED CAPACITY DECAL ...oveeeeeseeeeeseeeseessesessssssssesssssessssssssesssssssssssesssns 1

Page Q-7 Service Parts Manual



Electric Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-8



R

TRUCK BED, ELECTRIC LIFT

Electric Vehicle

1 - Includes ltems 2 - 37

e & 13

14

Page Q-9

Service Parts Manual



49 - Includes ltems 50 - 70

/ WHT from Actuator
BLK from Battery

RED from Battery

RED from Actuator

Battery
Retai(\er

&

To
ontrol
arness

Service Parts Manual Page Q-10



Electric Vehicle

72 - Includes ltems 73 - 76

(Spacers

85 as needed)
80

78 - Includes ltems 79 - 100

Passenger Side

Page Q-11

Service Parts Manual



TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 71711-G01 | TRUCK BED ASSEMBLY, 40" (ELECTRIC DUMP) (INCLUDES ITEMS 2-37).] 1
2 71719-Go1 BED FRAME, 40" .......oeoteeeeeeeeeeeesteseesaessessessessessasesssssssssssssesssssessessassnssansans 1
3 71714-Go1 SIDE PANEL, 40" (PASSENGER SIDE) ......c.evuerurerrrernessssssssssssssesssssssans 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE).......coueeueeetneereeessessssssassesssssssssassssssssans 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..overrrererererereessessessessssssssesssssesssesssssessassssassassans 10
6 00915-G1 BONDED WASHER, 1/4" ........ououeeueerecresinseessesssssssssssessssssssesasssesssssesssssessans 10
7 00559-G7 WASHER, 1/4"........cooeeveereeeeesaestessies s ssssses st s sessass s sssssssssssssssnsens 10
8 14390-G4 LOCK NUT, 1/4 = 20.....uucueeeeereeeeeeeenesessessesseessesasssessessss s sesessssssssssssessssssssas 10
9 14601-G8 RIVET, 3/8" X 7/16" LGi.u..ueueenereeereeeeesessssassessessessessesss s sessssssssasnssnssssassseas 2
10
1 71717-G01 END CAP, 1"...coeeeeeeeteee et s st s s anssssans 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG .eevuerrereeereereeseestessessssessessesssssessessessssassssassans 4
13 00915-G1 BONDED WASHER, 1/4" .......oovuevereeeeesesesseesasssssassssssss s ssessassssssssssssssens 8
14 14390-G4 LOCK NUT, 1/4 = 20.......ueiuereeeessreesssssesssssssssasssssssssssssasssssssssssssssssssssssssesess 4
15
16 71837-G01 POST (PASSENGER SIDE).......ouovueeuerueetsteessssssaesesssssssssssssssssssssssssssssees 1
17 71837-G02 POST (DRIVER SIDE) ......oouueeueeeeueeassesssssasssessssssessasssssssssssssssssssssssssssess 1
18 71718-G01 END CAP, 1 1/2" oottt veeae s es s ss s s s sasses s sass s esssnssssssssnens 2
19 71838-G01 RUBBER BUMPER ......ocoouoveeteesrteesessass s ssssssssssassssssssssssassssssssssssassssees 2
20 16705-G3 SCREW, 1/4 - 20 X B/4" LG vrveeeeeerreerreseeeesesesssssessessessesssesssssessesssssssssans 4
21 00915-G11 BONDED WASHER, 1/4" ........oueoeeeeeeeeeeeeseesessessesssssesssssssesssesssssessssssssssssans 4
22 00559-G7 WASHER, 1/4"........ooeeeeevsereeesessesssessses s ssssssssssssasssssssssssssass s s ssssssssnssens 4
23 14390-G4 LOCK NUT, 1/4 = 20.....cevuiureerreenesasiessesssesessssssssesssesseseanes SO 4
24 13437-G8 LOCK SCREW, 3/8 - 16 X 2" LGi.....uuverreerrereesiesessessessssssssssssessssssssassssnss 4
25 11027-G5 LOCK NUT, B/8 = 16..uccucreererreeeeeraeetesseseessessessessessessesssssssesssesssssesssssssnssssans 4
26
27 71732-G01 TAILGATE .......cormvuesreesessessssasssesses b sesssss bbb s s sass s sss s sasssans 1
28 27666-G01 HINGE w.ooeoveveveeteeeeeeeteeteesaeseesses s sesses s ses s sensss st ensssasssesssssnssnssnssessans 2
29 01002-G08 SCREW, 1/4 = 20 X 1" LGiu..orverrereesreessenssessssessessesssssssesssesssssssssassassssseses 4
30 00559-G7 WASHER, 1/4".......ooeeeeeeeeeteseesseesaesessssssssasssssssssssssassasssssssssssssassasssssassaneas 4

- Service Parts Manual Page Q-12



TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G4 LOCK NUT, 1/4 - 20....ii i iiieeieecireeneeeeeseereeesessnresesnes s s eeessnseessssessanssesaanneens 4
32 71748-G01 TAILGATE KEEPER ......o oottt ern e s e ssane e 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG....coiiiieereeeerieesreeeesenree s see s e sssee s ee e s smeessenens 1
34
35 71083-G01 TAILGATE CABLE ...ttt er et e e s sn e s e e e s e s e eeans 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG. ...cccoeeiieeeereeeeeeeeeeeeenns 2
37 00915-G1 BONDED WASHER, 1/4" ...ttt cie e ers e s ssne s 2
38
39 70396-GO01 BED PIVOT .ot cteeesrtteee e sete s svee e vt st s sen e s s se e s st e e s s e e s saae s srae e e ensnessanan 2
40 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG. .c.cueerereereeeerssreereeeessseresssseeesssesesssseensns 6
41 00559-G8 WASHER, 5/16" ... ettt st st r e e s s sar e e s s s snna e s s e s raanens 6
42 11098-G6 LOCK NUT, 5/16 = 18 ....ciiieieeieretscreenie s eeseeseneee s enessse s sesessseesneesee s e esnennns 6
43 70291-GO1 FLANGED BUSHING ....coociiieiie ittt scttereee s s ssee e s snn s e s sese s s e sen s s smes e e 4
44 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi...eircriiiiierieeraeieeeeeeeseeesereesesseseeseessnesssassssessenesnns 2
45 21683-G1 COTTER PIN, 15/32" X 2 11/168"....cereceeeceeereie ettt 2
46
47 71901-GO1 DECAL (E-Z-GO) ..ueiiiieeeieeeectteeeecee e e sscsreeessssestee s s ssnn e e ss s snese s s e smesneseessnsnrasssns 1
48
49 74052-G02 | ELECTRIC DUMP KIT (INCLUDES ITEMS 50 = 70).......oceeeueeeeeeeereesenesseneesneens 1
50 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET ......c.ocvieireirieerreeerreeees e 1
51 21320-G4 CIRCUIT BREAKER, 15 AMP .......ooicreiieerceee e 1
52 00150-G4 SCREW, #10 - 24 X 1/2" LGi....otiiiiieeeeeeiieeerceecssenesseseresssssesssseesseessssssessans 2
53 00565-G5 LOCK WASHER, #10 ....ueiiciieieiniceeeessees e s snee s see s e e s me e ses e emee s snnens 2
54 00526-G3 NUT, H10 - 24 ..ottt rree e st s eate e st esese e e s e s s rn e sne e e emre e s nnes 2
55 25976-G14 14 GA WIRE (RED 5")..coeeeeeeeeeeseeeeseeeeseeseseeessseses e sessessesesssessssessssassssssssans 1
56‘

57 27680-G01 TOGGLE SWITCH ...ttt s st s e s 1
58 27447-G01 TOGGLE GUARD......ccccttitrtreeercreseeesae s esee s rreesanas s e e e sse s sraesasesssnnennis 1
59 10570-G9 RIVET, 1/8" X 11/32" LGi. ...utireeseeeeerceiecese e seessse s ssensssesssessas s snessnesssseesnns 2
60
Page Q-13 Service Parts Manual




| Electric Vehicl

o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELE

i

CTRIC LIFT

mo—

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 27612-G03 ELECTRIC ACTUATOR ......uiiieciriccirresseessen e e e e ssne s s se s s se s e ee s smnnesesne s 1
62 27613-G01 SPACER ... a e es 2
63 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LGi. ...ceeieecriieeiecieeeenseceneeeee s e e e en e e snes 1
64 21683-G1 COTTER PIN, 2 11/168" LGi..eeeeeeeiceeecieereee s e e mee s e sns e semen e 2
65 14443-G11 CLEVIS PIN, 1/2" X1 3/4" LGi..euvieeeeeeeerierereseeerenseersene s ssmen s es s seseenenens 1
66
67 74054-GO1 WIRE HARNESS. ...ttt e s e s 1
68 11845-G3 CABLE CLIP, T1/18" ... et reee s cvtr s s ee s s e e e e s e 2
69 00532-G3 L L Y i 1 T - PRSP 2
70 17618-G1 WIRE TIE. .. eitiiiieiite e rceeeciesevcessssss e seaeeesse s e seas s s s sa e e s ssaesssnsensssseassnsesnsssenssns 8
71
72 74035-G03 BED LINER KIT (INCLUDES ITEMS 78 - 76) ...ccevreeertireireeeeeerecceeeeesssanneeeessenns 1
73 74234-GO01 BED LINER, 40" ... et es e s e e e s sere s s s e e e s s mn e e s s s mnn e 1
74 74235-G01 TAILGATE LINER ...ttt r et s s ee s e s e e s e e s s e e e e 1
75 18436-G1 RIVET, 1/4" X 3/4" LGi.....cueeeeeeeeeee ettt s et r e s esessss e s ensansenas 4
76 14601-G10 RIVET, 5/32" X 7/168" LGi...eueieieeeeeeeeeceeesceeee e eeevtre s e s e sene e e ssssee e s s s mnnee e 6
77
78 28334-G01 RAMP KIT (INCLUDES ITEMS 79 = 100)...ccccceeveremerinrereneeeseereersnee e ssseesseenas 1
79 28331-G01 RAMP SUPPORT (PASSENGER SIDE)......cccoeeieeemirereeeiete e snieeenas 1
80 28331-G02 RAMP SUPPORT (DRIVER SIDE) ...ttt 1
81 00438-G8 BOLT, 5/16 = 18 X 1" LG .ciiiccieeciireceeincieeseeesessereseseessee s smee e s snee s sessssnenens 2
82 00559-G8 WASHER, 5/16"......eooe ettt re e s nt e e anan s s senns 4
83 11098-G6 LOCK NUT, 5/16 = 18.....ueiiiiiireeteccireerecteseee s e e ssassssen e sen e sssenans 2
84 00428-G6 BOLT, 3/8-16 X 2 3/4" LG ....ueieeceieiceeeecvieeseeeseenresseesseseessen e s e senessnneens 2
85 00562-G1 WASHER, B/8"...... ettt e e ettt e e s st e s ae s e e e e e s s e s e e e e e s nnneeenans 6
86 11098-G5 LOCK NUT, 3/8 = 16....ceicciiereeeirercrirteesiaeessseesseeeaesennesseneesssnes s senee s ssnessenees 2
87
88 20264-G1 UPPER RAMP ...ttt s ee st s st s s s e s e e s e s s 1
89 20257-G2 LOWER RAMP ...ttt cceee st e s cste s see s e e s ssse s s e e s s e s san e s nn e e snmnnens 1
90

Service Parts Manual Page Q-14



TRUCK BED, ELECTRIC LIFT Electric Vehicle

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
9 20252-G1 PIVOT (PASSENGER SIDE).......ccceoiiiriininiiisisn s 1
92 20252-G2 PIVOT (DRIVER SIDE) ....veectiiiriiiiie it 1
93 00427-G8 BOLT, 3/8 - 168 X 2" LG c..eeeeeeeereeere e seesne st sss s ssn s nsss s 2
94 00562-G1 WASHER, 3/8"......ricir i 4
95 20275-G1 PIVOT SPACER ..ottt 2
96 11098-G5 LOCK NUT, 3/8-16....c.cccitiieririiniereenrenecsc e s s ssse s ssnesnees 2
97 00439-G6 BOLT, 5/16-18 X 1 3/4" LG .....ooveerireciriecieneninn et s enssnns 4
98 00569-G2 WASHER, 5/16"......curcrt s 4
99 00559-G8 WASHER, 5/16" ...ttt 4
100 11098-G6 LOCK NUT, 5/16 = 18...ccuiiiiiiiiiiniere sttt see s e 4
101
102 71517-G02 BED CAPACITY DECAL ....oootiiiiniirtni et 1

Page Q-15 Service Parts Manual



1 Electric Vehicle TRUCK BED, ELECTRIC LIFT

Service Parts Manual Page Q-16



TRUCK BED, FLAT AN

o Electric Vehicle

s

o

L L

Page Q-17 Service Parts Manual



| Electric Vehicle TRUCK BED, FLAT AND CARGO

BODY Bed Frame

Service Parts Manual Page Q-18



Electric Vehicle

| TRUCK BED, FLAT AND CARGO

Service Parts Manual

Page Q-19



‘ Elctric Vehicle

e

S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71719-GO1 FLAT BED ..ottt et es st st san e s e s et s aa e s s e s st e e s an e s e 1
2
3 71772-GO1 CORNER TUBE ... utiietiieiecciereete s ete s eeeseaee s ssnes e sssstesssse e seneesssssesssaenssnsnnesnnns 2
4 00762-G9 SCREW, 5/16 - 18 X2 1/2" LG ...eeiieieeee e cee et st st s s ee e eee s e sane e 4
5 00559-G8 WASHER, 5/16" ...ttt sttt e st s e s e s st e s e s e s be e s e aa e e saaes 4
6 00550-G3 LOCK NUT, 5/16 - 18 ..ottt see s st e s st ese s s e sme e sen s e sn e nen 4
7
8 71718-G01 D 0 e B 2 2
9 71717-GO1 END CAP, 1 ettt sse e e e s e s srne e s e s e s ae e saee s e e sanenend 2
10
11 70396-GO1 BED PIVOT ...ttt eessr e s sse s s s sne s s s see e s snn e s s sne s s s e e s smensnnnen 2
12 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG ..cccveeceerie e cctercreesee st s e e s esaneens 6
13 00559-G8 WASHER, 5/16" ..ottt st e st e e ee s s s e eee e s st e e e ae e s s e s e e e e nans 6
14 11098-G6 LOCK NUT, 5/16 - 18 ..eeiiieiiieretre sttt resse e s sveeess e e sesee e s st e s snee s ssnee s s men s sens 6
15 70291-Go1 FLANGED BUSHING ..ottt et e e see st esen e e ssvee s s san e s e s sene s sned 4
16 21682-G1 QLEVIS PIN, 172" X2 7/8" LGiueeeeeeieeeeieieierrescsiee e seeeesseee s ssene s csne s sesee s senessenns 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16"....eeeirereiererees e et sene s 2
18
19 71831-G01 BED LATCH ...ttt sttt ree s st s e e s s me s eme e s ne s e e s meenns 1
20 71704-G01 HANDLE GRIP ... ittt ettt sss e te s e s san e e s en e e s e e s ssn e s sne e e samnaenensnensns 1
21 71827-G01 LATCH BRACKET ....cocctiieicttictreeereeeeseesasesaessssesseesseasssessssessseesansesseesnessssesens 2
22 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG .crueeritreeeriee st see s sene s seeeeneas 4
23 00559-G7 WASHER, 1/4" ..ottt s se e e e s e e s a s 4
24 14390-G4 LOCK NUT, 1/4 = 20 ..eeeieeieeteceercee st seessseessss e ssan e ssnesssessreesane s sanesaseesasensns 4
25 71707-GO1 EXTENSION SPRING......cccciieirceirceesierierseeeeseessseessseesesessssesssassssesssssssseessssenes 2
26
27 71766-G01 CATCH BRACKET ....coiieeieeteieretetesie et seesestesee e s snsssse s s esseessessesssessesssesssanses 2
28 00414-G6 BOLT, 1/4 - 20 X B/4" LGi...ueeeeeeeecceeecereeerrtee et sseesae e sseessteesbeesnee s sseessneesnssennd 4
29 00559-G7 WASHER, /4" ...ttt e b et sa et e et ae e ennis 4
30 14390-G4 LOCK NUT, 1/4 = 20 ...ttt ererte e ee e e saessae s stesanssassanessn s e snesnnan 4

Service Parts Manual Page Q-20



| TRUCK BED, FLAT AND CARGO Electric Vehicle
L o e S e . ]
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 71673-G01 PROP BRACKET .....oeiieetireieeeeeee et s s tser s se e s e e sse e sse e sessne e ssne s neesmeeasns 1
33 71657-G01 PROP ROD ...ttt s e s e ssr e s s s sne s s sses e s s se e s s s s sne e sssnee s snnensnnns 1
34 00560-G3 WASHER, 1/2" ..ot e s 1
35 15121-G1 WASHER, B/8" ...ttt s s e s 2
36 10387-G3 COTTER PIN, 3/32" X B/4" LGi.....ecurireeeerenereseetee s esassasnes 2
37
38 71777-G01 DECAL (WARNING)....ccitiitietiritenaereees e ssae s seessseesaneseseessseseneesenesseesanessssesaes 1
39
40 74157-GO1 SIDE RAIL SUPPORT.....c.ciitiirieteretsenireree et s e eesesaas 4
41 74161-GO1 BACK RAIL SUPPORT .....ociiieeettreeesereereseeessesesns st sessesssseessssesesessssssssnssssssassnns 2
42 16705-G1 SCREW, 1/4-20 X 1" LG ..oetreerieiierie ettt ssne s san s snaens 12
43 00559-G7 WASHER, 1/4" ...t e st a e 12
44 14390-G4 L R 12
45
46 74167-GO1 SIDE CARGO RACK, 40" (PASSENGER SIDE)........ccccoviimniniinininincieinns e 1
47 74167-G02 SIDE CARGO RACK, 40" (DRIVER SIDE)........ccccoveiniiinrncnsinnnnncssssssessseseens 1
48 74079-G01 TAILGATE RETAINER BRACKET.......coc et e 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ...eueeicereeeeeeeee e seese s ses e ssse e sese e sess e s ns s ens 8
50 74162-G03 REAR CARGO RACK .....c.eiitieeetretrestr e ens 1

Page Q-21 Service Parts Manual




Electric Vehicle ” TRUCK BED, FLAT AND CARGO |

Service Parts Manual Page Q-22



Door Handle
Installation

—

(Driver
Side
Door)

Door Latch
Installation

Panel
I

Floor
Seal

Rubber to
Outside

Front Side
Panel

Side
Panel

Gasket

I 10
9

Passenger
Side Door

14 (Rubber Toward
Outside of Van)

Lower Edge
of Rear Doors

(Rubber Toward
Inside of Van)

Page R-1

Service Parts Manual



I Electric Vehicle VAN BOX |

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 28361-G01 VAN BOX (INCLUDES ITEMS 2 - 28)...cccccoereurierenireriiniessceesscseessesessssssesssnneens 1
2 28361-GO1A REAR DOOR (DRIVER SIDE)....c..cocesiviirirrrccre e ssee s see e ere s 1
3 28361-G01B REAR DOOR (PASSENGER SIDE) ......ccccoriieririeeeerenieesecseeessiee s eee e 1
4 28361-G01C| SIDE PANEL (DRIVER SIDE) ....cccccceiiirernresseseee s sessesssmes s e see s e 1
5 28361-G01D SIDE PANEL (PASSENGER SIDE)......ccccereitirircere e e 1
6 28361-GO1E ROOF ..t s e s st e s mae s e e e s s nnansnan s 1
7 28361-GO1F FRONT PANEL......cciiiiiicierrererceesernese e see s e ssane st s sese e s e s s e ssnnas e e sssaeens 1
8
9 1P002A REPLACEMENT REAR DOOR WINDOW .......coooriimicinriercesseeneeeseesenes 2
10 1P002B MOUNTING GASKET FOR REAR DOOR WINDOW ........ccoccreeveereineernennnns 2
1" 1P002C REPLACEMENT FRONT PANEL WINDOW .......ccccooiiivirerirnercceecseeencnees 1
12 1P002D MOUNTING GASKET FOR FRONT PANEL WINDOW ........cccccovmvrveerennen. 1
13 1P0O02E DOOR SEAL GASKET (196") ccuevieeiieecericrersenrisseesesensseesseassesessnasssesssnsens 1
14 1PO02F FLOOR SEAL GASKET (123") .iiiccctiiectiraneerensereseseasessneessssresessessasssssssasess 1
15
16 9DHOS1 OUTSIDE DOOR HANDLE, KEY LOCKING.........cccoeierreererrerreee e 1
17 9P001A REPLACEMENT DOOR HINGE KIT (INCLUDING HARDWARE).............. 4
18 9P001B DOOR LATCH RODS ...t sse e e s sasn s snan s 2
19 9P001C PLASTIC ROD GUIDES.......cciiiieirieteeceeeeseressseesssseee s e eeseesae s see s snees 2
20 9P001D LATCH ROD SWIVEL CAM (WITH SET SCREW).....ccoiiiiiiceiiccrineend 1
21
22 6B01A BOLT, 1/4 - 20 X 7/8" LG ...ueeeeeeeeeee e ccccteee s ccren e s s snane e s s ane s e 10
23 6B01B LOCK NUT, 1/4 = 20 ettt et st secne s s s cnne s s eessssnes s e e s see e nanens 10
24 6B01C WASHER, 1/4" ... oottt se et ss s e s e e e s e s e e s br e s s eneannes 20
25
26 6EO01A BOLT, 3/8 - 18 X 7/8" LG ceeeeeeeeeeeeeecete e ctteereeeeeeeee e e enee s s enee e s saee s seme e enand 23
27 6E01B WASHER, B/8" ...ttt ectreceeerte s et e e s ssee s s e e e s e e st e e e s se e e s e e saneesnn 23
28 6E01C LOCK NUT, 3/8 = 16..ccueerceerceeerieereeeseeeseesssessseessseesnesssessssesssesesssssneesssssnns 23

Service Parts Manual Page R-2



Electric Vehicle

DETAIL A

SUN TOP

1 - Includes ltems 2 - 19

= 41
DETAIL B/ é’/ 13

C

FRONT OF

16
VEHICLE \6

| DETAILC
(FRONT)

e

FRONT OF

VEHICLE 16—

19 16/@

DETAILD ||
(REAR)

15

18

Page S-1

Service Parts Manual



Electric Vehicle

WEATHER PROTECTION

23
24

Front Top
Strut

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Service Parts Manual

Page S-2



| WEATHER PROTECTION Electric Vehicle

=

Front of Vehicle

4°

Windshield
Retainer

Front of Vehicle

o

Page S-3 Service Parts Manual



WEATHER PROTECTION

T

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75350-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) et 1
2 27069-G** SUN TOP. ...ttt st ee e e se e s ene s 1
3 75045-G01 FRONT STRUT ..ot 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ...ttt 4
5 00905-G8 LOCK WASHER, 5/16"........cooiititiiiieencrisesisnis st 4
6 75048-G01 SPACER, 1/2" ..ot e s 2
7 00570-G2 WASHER, 5/16"......oiieen ettt 6
8 75343-G01 REAR STRUT (PASSENGER SIDE).......ccceointineneeceeseeessese e s 1
9 75343-G02 REAR STRUT (DRIVER SIDE) ......oocitiiereetiinresee et 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG .....ooiiiiiirtticiccrcsrerece e 4
11 00571-G2 WASHER, 5/16"......oeieeeeeeetet ettt 8
12 15121-G1 WASHER, 3/8".......eoieeeeere ettt 2
13 11098-G6 LOCK NUT, 5/16 = 18....uciiiiieciiiirieesec et ssess e s 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....cocvvmrcrrirriincsiseenne 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ....c.cocevuririrrrriricncnene 2
16 00559-G7 WASHER, 1/4".....o s 8
17 75051-G01 SPACER ... s 4
18 00891-G2 LOCK NUT, 1/4 = 20....cciiiciecrerieenrtre st s 4
19 19853-G1 END CAP, 1.t s 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 - 24) .....ooctrieiireeiresesiss st 1
22 19496-G1 REAR VIEW MIRROR.........ooiiiiciri s 1
23 19502-G2 SUPPORT BRACKET ..ottt 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) .....ccccenirircircrrienecnene 1
25
26 75367-G03 3 SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCLITEMS 27 - 28) ...ttt 1
27 * ENCLOSURE ...ttt et 1
28 * VIELCRO ........................................................................................................ A

Service Parts Manual Page S-4



. WEATHE PROTECTION Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

29

30

31 | 75524-GO1 | WINDSHIELD KIT (FLAT) (INCLUDES ITEMS 32 - 38) ...co.orvveeeeeeeeneeeeeesssen 1
32 | EGWFX03 WINDSHIELD (FLAT) (30/70 DURAYL) w..vreeeveeeeeeeseeeeessseseeseeesesesseeseeenesens 1
33 | EGWHC12 SASH, 26" LG.vvvoveeoeeereeeeeeeeeesssssseeeessessssesesessssssessssssssssesssesssmassssssessenes 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4’ LG. (STAINLESS STEEL) w...cvvveeeereeeeeeeeesssesseeeeenns 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....vveveeeeeseeeseeeeeseeeeeeeeseesssseessseeessene 4
36 | EGWHG13 RUBBER GROMMET .......ooeveeeeeeeseeeeseeeseesessessssesesesssesesesseesssseesessesssessesseees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ooovveererreeeessseeeseeeeeessssssseesed 2
38 | EGWHL14 SAFETY LABEL ...ooooveereeeeeeeeessseseeeeessesssessesesssssssssssesssssessssssssssssssssesses 1
39

40 | 75525-G01 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 41, 42, 34 - 38).........ooveocee. 1
41 EGWSX03 WINDSHIELD (SPLIT) (30/70 DURAYL) ......ocoerereeeeeerseeeseeeeeessssessseemesseen 1
42 | EGWHC10 SASH, 12" LGieveeeeeeereeeeeeeeeeeeeesseeeseeesseesssseseesssesssssessssesesssessssesssesessesesseen 2

Page S-5 Service Parts Manual



Electric Vehicle WEATHER PROTECTION

Service Parts Manual Page S-6



WHEELS AND TIRES

Electric Vehicle

1 - Includes ltem 2

4 - Includes ltem 5

7 - Includes Items 8, 40, 42
10 - Includes ltems 11, 39, 42
13 - Includes ltems 14, 39, 43
16 - Includes ltems 17, 37, 42
19 - Includes ltems 20, 37, 42
22 - Includes ltems 23, 38, 42
25 - Includes ltems 26, 41, 43
28 - Includes ltems 29, 41, 43

Page T-1

Service Parts Manual



1?| Electric Vehicle WHEELS AND TIRES

6" CHROME HUBCAP
46

GOLD / SILVER SPOKE HUBCAP
48, 49

8" CHROME HUBCAP
47

Service Parts Manual

Page T-2



| WHEELS AND TIRES Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 14697-G2 WHEEL AND TIRE ASSEMBLY, SOFTRAC (INCLUDES ITEM 2).........cccccuueun.. AR
2 14697-G1 8.50-8 GOODYEAR TIRE, SOFTRAC.......citiieciireetenecrereeeessseeree s s eeaenas AR
3
4 14728-G2 WHEEL AND TIRE ASSEMBLY, POWER RIB (INCLUDES ITEM 5) ......ccccce...d AR
5 14728-G1 18X8.5-8 GOODYEAR TIRE, POWER RIB......c.coocciitreeeccceeeecr e AR
6
7 18992-G1 WHEEL AND TIRE ASSEMBLY, POWER CUSHION

(INCLUDES ITEMS 8, 40, 42)....ccccueeeeeeceeeeieesieescseeseseessnessssessssssseesssessssssssessssens AR
8 18993-G1 18.5X8.5-8 GOODYEAR TIRE, POWER CUSHION .........cccoviiciienecceee, AR
9
10 19352-G2 WHEEL AND TIRE ASSEMBLY, SUPER RIB, 4 PLY

(INCLUDES ITEMS 11, 39, 42) ......ooiiiieecceereeeereeee s rceeessssaeessneessseaeseseneesneneses AR
1 11933-G1 5.70-8 GOODYEAR TIRE, SUPER RIB, 4 PLY .....uuueiiiiecreeeccccereer e AR
12
13 19352-G4 WHEEL AND TIRE ASSEMBLY, 6 PLY

(INCLUDES ITEMS 14, 39, 43)...cci it ccitiiiiccieeesccireee s cseeece s ssnena s s s mne e e s sseees AR
14 11933-G2 5.70-8 GOODYEAR TIRE, 6 PLY .....uuteiiiicreneeccenree s e s eee e e s AR
15
16 27772-G01 WHEEL AND TIRE ASSEMBLY, LINKS (STANDARD ON XT FRONT)

(INCLUDES ITEMS 17, 37, 42) c..ooreeeeeereereeeeeesesssesesssssssssssssssssssssnsssssssessane AR
17 27772-G05 18 X 8.5-8 CARLISLE TIRE, LINKS .....coooiiteee e rcece e eeee e AR
18
19 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (STANDARD ON XT REAR)

(INCLUDES ITEMS 20, 37, 42)...cccciiiiitireneercinrsiesssressssneessssensssssessssssesessesssssnns AR
20 27772-G07 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER .......ccoociviiiciiircieeeneerseneen e AR
21
22 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 23, 38, 42)......c.cerieeeeerererereeesreeseeresseesssesssesesessssesssessssessnes AR
23 27775-G02 18.5 X 8.5 - 8 CARLISLE TIRE, USA TRAIL ....coooiiieiieeeeceeeee e e e AR
24
25 27784-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 26, 41, 43) ...cccceeeeeeeeecereeereesreecteeesseecsreseesseessssessssssessnnes AR
26 27784-G03 5.70 - 8 CARLISLE TIRE, USA TRAIL......cooccreveereeecienceesaesseeeseressseeeeseend AR

Page T-3 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

27
28 27784-G02 WHEEL ASSEMBLY, USA TRAIL (STANDARD ON XI FRONT / REAR)

(INCLUDES ITEMS 29, 41, 43) ....oooeiririnicictncesiiss s AR
29 27884-G04 18.5X5.70-8 CARLISLE TIRE, USA TRAIL ..o AR
30
31 35154-G02 WHEEL AND TIRE ASSEMBLY

(USA TRAIL, 5.70-8 CARLISLE TIRE, FOAM FILLED).......c.cccovuiiiniiiiiniiiiennnnns AR
32
33 35154-G03 WHEEL AND TIRE ASSEMBLY

(USA TRAIL, 18.5X5.70-8 CARLISLE TIRE, FOAM FILLED) .......ccceveruerurnnnnnes AR
34
35 35155-G02 WHEEL AND TIRE ASSY

(USA TRAIL, 18.5X5.70-8 CARLISLE TIRE, FOAM FILLED) ...c.cceceieeeercneaens AR
36
37 15169-G1 WHEEL RIM, 4 LUG ..o AR
38 15169-G2 WHEEL RIM, 4 LUG .....oomiiiiiicc et AR
39 19350-G1 WHEEL RIM, 4 LUG ..ottt AR
40 20732-G1 WHEEL RIM, 4 LUG ...ttt AR
41 33678-G01 WHEEL RIM, 4 LUG ...ttt sb s AR
42 11657-G1 VALVE STEM ..ttt s AR
43 26482-G01 VALVE STEM ..ottt nenns AR
44 14723-G1 LUG NUT, 1/2 = 20t AR
45
46 14913-G* 8" CHROME HUBCAP (OPTIONAL) ...cueciiitiinirccsiniciie e AR
47 16042-G* 6" CHROME HUBCAP (OPTIONAL) ....cccoviirreirriieectsinr e AR
48 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) .....ccccvtiniiiininestssensnss e sessesneas AR
49 19241-G* SILVER SPOKE HUBCAP (OPTIONAL)......ccceetiitrierrnistccsscssesiesssssassanens AR

Service Parts Manual Page T-4




I WHEELS AND TIRES Electric Vehicle |

Page T-5 Service Parts Manual



SPECIALTY PRODUCTS

___ SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



PECIALTY PRODUCT |

SPECIAL TOOLS Part No.
BATTERY MAINTENANCE KIT ..ottt st see e e st e e e ms e et e saeene 25587-GO1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL).....cccoiietirenenieree e 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP.......coooiiiiiiirire ettt 28251-G01
CURRENT INDICATOR ...ttt bbb b s et s bsn s 16489-G1
DIGITAL MULTI-METER ...ttt st s s s ae s s s n et s 27481-Go1
CRIMPING TOOL ..ottt sa e e e s s e s s e e e sesas e s e e e nntenennrenens 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL)......oooiiiicite st ese s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ...uiiiiitiiiiiiiiniiinis s 18753-G1
PAINT

HUNTER GREEN - TOUCH-UP PEN......ooiiitiiice ettt 28432-G02
INDUSTRIAL YELLOW - TOUCH-UP PEN .....oouiiiiiiiiiiirricree et e e s se s ee e eeeseeeeesens 28432-G03
HUNTER GREEN - 12 OZ. AEROSOL.......ooiviiitiiie ittt sttt st sese e st nseenesenens 28140-G09
INDUSTRIAL YELLOW - 12 OZ. AEROSOL ......ovieiriiitiereer sttt see s se e 28140-G14
PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL ......cociiiiiietiticeie e s sn e 75500-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL .......ooiiiiiierrecee e e 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL.......ccccviiiiriciniesitrcrr st s 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL ........ccoiiiieieeeeeninises e 75504-GO1
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID .......cccceieieniiiinreicneeerssressesesesse s sssssessessnns 75505-GO01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER .......c.cccvirriireetesseneeee e snsnenene 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER .........ovueoreeeerressnssssessssesesnessssnees 75507-G01
MULTI-PURPOSE VALUE PACK ... .ottt esee s se s s s s st ssnesnesas snsenesnnene 75508-G01

* BATTERY PROTECTOR, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL

* WHITE LITHIUM GREASE, 4 OZ AEROSOL

* CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



ACCESSORIES LIST

Service Parts Manual | Appendix - B



ASHTRAY KIT ..ottt s sae s 75109-G02.......ooecvvnne See BODY

BALL HITCH KIT i 75326-G02.......ccoerunenee See BODY

“C HITCH KT oottt 75327-G02.......cccerunnee See BODY
CHROME HUB CAP 8".......ooiiiririnniinncincnns s s 14913-G* .......... See WHEELS & TIRES
CHROME HUB CAP 6" ..ottt 16042-G* .......... See WHEELS & TIRES
DEFROSTER/COOLING FAN ......cocciiiiiiiiee et 74248-GO1 ..... See CAB & ACCESSORIES
DOME LIGHT .....eiieetiineee ettt et s 20495-G2...... See CAB & ACCESSORIES
DOOR SET (TAN) ...ootiitiiiirircre ittt sseans 74241-G01 ..... See CAB & ACCESSORIES
DOOR SET (OTHER COLOR)......coooiiiiiiiniiinieinns e 74241-G02..... See CAB & ACCESSORIES
DOOR SET (VINYL) .eeiiiiiiitirnrsiiteesiisis s sreesnens 74242-G01 ..... See CAB & ACCESSORIES
ELECTRIC DUMP KIT ...cooiiiirintitniin it seessn s 74052-G02................ See TRUCKBED
HEATER ...ttt st 22559-G2

HOUR METER KIT ...ttt e 75113-G02...... See ELECTRICAL SYSTEM
INSIDE MIRROR ..ottt et 27924-G01 ... See WEATHER PROTECTION
INSTRUMENT/SWITCH PANEL .......coviiiiitireininn et 74250-GO1 ..... See CAB & ACCESSORIES
RAMP KIT ..ttt st s 28334-GO1 .......coueue See TRUCKBED

REAR VIEW MIRROR KIT ......cooiiiiiiiiiinicssnieeeee s 19528-G2 .... See WEATHER PROTECTION
ROTATING BEACON LIGHT KIT ..ciiiiirciieer et 75405-G01

SIDE MIRROR KIT ..ottt 75400-G01 ... See WEATHER PROTECTION
STEEL CAB, W/O DOORS (TAN) .....ccviiiiiriirere s 74240-G01 ..... See CAB & ACCESSORIES
STEEL CAB W/O DOORS (OTHER COLOR) ......ccocmverireieereeeseeeenen 74240-G02 ..... See CAB & ACCESSORIES
STROBE LIGHT ...ttt 74245-G01 ..... See CAB & ACCESSORIES
SUN TOP KIT ...ttt 75350-G0* ... See WEATHER PROTECTION
TURN SIGNAL KIT ..ottt e 75107-G02..... See ELECTRICAL SYSTEM
VAN BOX ..o 28361-GO1 .....cvvenerenen See VAN BOX

GOLD SPOKE WHEEL COVERS........ccociieiteieenere et 19241-G* .......... See WHEELS & TIRES
SILVER SPOKE WHEEL COVERS.........cccceiiierirenenie et 19241-G* .......... See WHEELS & TIRES
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ...covviinirereeecrererennenes 75524-G01 ... See WEATHER PROTECTION
SPLIT WINDSHIELD KIT (REQUIRES SUN TOP KIT)....cccccvvererrenenenns 75525-G01... See WEATHER PROTECTION
WINDSHIELD WIPER.......ccctiiiiiteeecee et sn e enan 74244-G01 ..... See CAB & ACCESSORIES
WORK LIGHTS ...ttt 74247-G01 ..... See CAB & ACCESSORIES
WORK LIGHT WITH LIGHTS ...ttt 75354-G04 ..... See ELECTRICAL SYSTEM
WORK LIGHT WITH STROBE ......cocoiiitieieeereeseese et eenae e 75354-G05 ..... See ELECTRICAL SYSTEM
WORK LIGHT WITH LIGHTS AND STROBE.........cccocecerreriereeecreeenene 75354-G06 ..... See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



([EZGO]

a EEER Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	B_Battery Charger (Portable)
	

	
	
	
	
	
	
	
	B_Battery Charger (On-Board)
	

	
	
	
	
	
	
	
	C_Body
	

	
	
	
	
	
	
	
	
	
	D_Brakes
	

	
	
	
	
	
	
	
	E_Cab & Accessories
	

	
	
	
	
	
	
	
	
	
	F_Direction Selector
	

	
	
	
	G_Electric Motor
	

	
	H_Electrical System
	

	
	
	
	
	
	
	
	
	
	
	
	J_Electronic Speed Control-HD
	

	
	K_Front Suspension
	

	
	
	
	L_Rear Axle
	

	
	M_Rear Suspension
	

	
	N_Seating
	

	
	
	
	P_Steering
	

	
	
	
	Q_Truck Bed Manual Lift
	

	
	
	
	
	
	
	
	Q_Truck Bed Electric Lift
	

	
	
	
	
	
	
	
	Q_Truck Bed Flat and Cargo
	

	
	
	
	
	
	R_Van Box
	

	
	S_Weather Protection
	

	
	
	
	
	
	S_Wheels and Tires
	

	
	
	
	
	
	
	
	
	

